GRANGE

MACHINERY

PARTS BOOK

:it;;a:;i?? 1g;angemai:hinler-,-'.i:[:-.uh: G R n N G E

www.grangemachinery.co.uk 'MACHINERY




Parts Book Introduction

The Grange Machinery Parts Book has been produced to aid the identification of the sub
assemblies and pins which make up the product range. The parts book is set out to allow the
user to select the product range page, this will identify if a certain sub assembly is within the
specific model. The pages after this show the specific models with the quantities per sub
assembly. The back of the parts book has specific exploded assemblies to aid identification.

Please note this parts book was correct at the time of production: 05/05/2023.

For the product range pages:

KEY Meaning

1 This sub assembly is present (this does not denote the
quantity — see the specific model page for quantities).

0 Not present in this machine

2|Page
aftersales@grangemachinery.co.uk
01482 815711

www.grangemachinery.co.uk



mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

Contents

Parts BOOK INTrOTUCTION ...c..uiiiiiiiieieeieeeeee ettt ettt et st sttt et b e be e smeesaeeennees 2
O] e TaT ool Yol o 1T o T=T Y o] [ PRSPPI 5
LO( O KoTo] | T IC 10 DU TP TSRO PP PP PPPRTOURRURTRINS 9
CCTOOIDAr AM SBi... ittt e st e s bt e e s et e s be e e sabeesabeesbeeesabeeebeeeanteesbeeesareenn 12
CCTOOIDAI M AR ..ttt e s bt sttt e bt e bt e s bt e s bt e s at e s bt e bt e b e e bt e nbeesbeesaeeennean 13
CCTOOIDAI BIM SB....niiiieiiieiteee ettt et e s bttt sttt e bt e e b e s bt e s st e s bt e bt e be e bt e nbeesaeesmeeennean 15
CCTOOIDAN BIM AR ...ttt ettt e bt e e st e e bt e e s ate e s beeesabeesabeeeabeeesabeeebeeesnseesaneeesareenn 16
DI =Y o = P PPPPPPPPPPPTRt 18
LDL 3M & PACKEI ROIIEE ...ttt ettt ettt et et e sneesaneeae 21
LDL 4 FOLDING .....eittiiieeiteeteet ettt et ettt ettt st st et e b e s bt e sbe e sat e et e e bt e beesbeesmeesateenbeenbeenneensnenas 23
LDL 5V ettt ettt b e bt st ettt e b e e bt e he e st e e bt e b e e bt e e bt e ehee et e e teenbeenneenaneeas 25
BIM LD e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e aaaaaaeaaaaaaaaaaaaaaaaaaaaaaaaaans 27
GLL RAN e e e e e e e e s e e e e e e e e e e e e e s e e e e e e e e e e e e e e e e e e e e e e e e e e e aaaaaaaaaaaeaaaaaaaaaaaaaaaeaens 29
GLL BIM ettt h et et b e bt e s b et sh et e a et et e e be e bt e ehe e e ate e bt e bt e be e beeabeeebeeeaeeearean 30
GLL 3.5 ettt b et h et sh et e a bt et e e b e e b e e e he e ea bt et e e bt e be e beeabeeeaeeeneeeatean 31
HEavy DULY TE RANEE ..ccviiiiiiiiiiiiiiiiiiiiiiieteteteeeeeeete ettt ettt te e ee e e et eeeeeeteteee e e e e e e eeteeeaeeeeeeeeeeeseeeeeseseseeeaeaees 32
CCTOOLBAR TE HD .. e e e e e e e e e s e e e e s e e s e s e e e e e s e e e e s e e e e e e eseessesassassssssnsanssnsnnnnnnns 34
Heavy DUty Track EradiCator. oo ittt e e e e e st e e s ata e e e snsbeeeennnreeeens 35
LDT RANGE ...ttt ittt ettt ettt ettt ettt e b e s bt e s at e et e et e e b e e s bt e sbeesabeeabeeabe e beesbeesaeesateenbeebeesaeesanenas 36
LDT BIM ettt ettt ettt et b e b e sh e s a ettt e bt e s bt e s ae e e a et e bt e b e e bt e eh et ea bt e bt e be e beeabeeeheeeateeteenbeenheesraeeas 38
D I | PP PPPPPPPPPPRt 39
LDT BIM ..ttt ettt st ettt e b e bt st sttt e b e b e Rt s r e e bt e bt e b e e e be e s reesaneereenreenneenree e 41
GRATL — 2019 AR LEG ASSEMBLY ...ttt ettt ettt e e e e ettt e e e e s e s sebe e e e e e e s e snnreneeeeeeesanan 43
GRA2 — DISC ASSEMBLY LEFT ..ceeeeieeee ettt ettt ettt e e e e e e ettt e e e e e e snebe e e e e e e s esnnneneeeeeeesanan 44
GRA3 — DISC ASSEMBLY RIGHT ...eeiiiiiieiittteee ettt ettt e e e ettt e e e e s e ene e e e e e e e s e snnreneeeeeeesanan 45
GRAZ — STAND & PIN .ottt sttt st et et e b e st s aa e san e e bt e bt e b e e s neesmeesmeeeaneen 46
GRAS — DISC ADJUSTMENT ASSEMBLY ...uniiiiiiiieteteereeriee sttt ettt 47
GRAG — ACCUMULATOR & BRACKET ....ccutteeieiieeeinitee e seieeesssittee s ssivteesssabeeessubeeesssnbeeessnnsesessnnsesessnssenns 48
GRA7 — RAM CLIP HOLDER ASSEMBLY ...ttt ettt e ettt e e e e e s esere e e e e e e s e snnreeeeeeeeeenan 49
GRASB = STAND & PIN iiieiiiiitee ettt ettt sttt e s st e e e s eabee e e s sabee e e ssabeeessaabeeeesabeeesssnbeeessnnbeaessnsreens 50
GRA9 LH — DEPTH WHEEL ARM ...ttt sttt st st et sne e emeeenee s 51
GRA9 RH = DEPTH WHEEL ARM ...ttt sttt st sttt e smeeenne s 52
GRA10 — CC TOOLBAR LEG SOCKET .....iiiietteeeeeeeiieteeeeeeeeeeiiretteeeeesessnreeeeaeesssaansreeeeeeesssannneneeeeesesanan 53
GRA11 — CC TOOLBAR LEG SOCKET - HEADSTOCK......ctttiiiiiiiiieeeee e eeiieetee e e e e e ee e e e e 54
GRATL2 = STAND & PIN L.ttt sttt et b e s e st st e bt e b e e b e e s beesmeesaeeenneen 55
GRA13 — ACCUMULATOR BRACKET ASSEMBLY .....otiiiiiieenieenienie ettt st sree e seee e 56

3|Page

aftersales@grangemachinery.co.uk
01482 815711
www.grangemachinery.co.uk



mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

GRAL4 — AR LEG ASSEIMBLY ....oeiiiiiiiieee ettt ettt ettt ettt e s st e e s s e e s s e e s e nmnee e s e nreeas 57

GRALS = STAND & PIN ittt ettt ettt e e e ettt e e e e s e eb et eee e e s e s ansbeeeeeeeeesannseneeeeaeananns 58
GRAL16 — STAND, BRACKET & PIN..coiiiiiiiiieiieie ettt e ettt e e e e e s ettt e e e e s s sbbreeeeeeesssnnsnneeeeeessanan 59
GRA17 — GRANGE GLL TOOTHED ROLLER SCRAPER ...ccettiiiiiiitieeee ettt ee e 60
GRAL8 — GLL 3 PACKER ASSEIMBLY ...ttt ettt ettt e e e e st e e e e s s e ee e e e e e 61
GRAL9G — STAND ASSEMBLY. ... e e e e e e e e e e e e e e e e e e e e e e e s e e e e e e e e eeeeeaaaaaaaanans 62
GRA20 — GLL 3.5 MACHINE STANDS ... e e e e e e e s e e e e e e e e e e e e e e e e e e e e e e eas 63
GRA21 — GLL 3.5 PACKER ASSEIMBLY ....eeiiiiiiiiiie ettt ettt et e e e s et e e e s s s e snnrene e e e e e e e 64
GRA22 — HYDRAULIC CYLINDER ASSEMBLY ...ttt ettt e e e ee e e e 65
GRA23 — CCT TOP LINK . ceeeeee ettt et ettt e e e e e s ettt e e e e s e ssbereeeeeeseesnnreneeeeeseanns 66
GRA25 — STAND ASSEMBLY ... e e e e e e e e s e e e e e e e e e s e e e e e e e e e e e e e e eaesesesaaananans 67
GRA26 — CLIP HOLDER ASSEMBLY ..o e e e e e e e e e e e e e e s e e e e e e e e e e e e e e e e e e e e e e eas 68
GRA 27 — LDL 3 PACKER ROLLER ASSEIMBLY ...ttt ettt ettt e e e e e e e e e e 69
GRA28 — STAND REAR ASSEIMIBLY ...ttt ettt e e ettt e e e e e st e e e e e e e e snnrereeeeeeeeanan 70
GRA29 — LDL 4 F PACKER ASSEMBLY LEFT ..o s e e e e e e e e e e e e e e e 71
GRA30 —LDL 4 F PACKER ASSEMBLY RIGHT ... 72
GRA32 — LEG STAND ASSEMBLY ..o e e e e e e s e e e e e e e e e e e e e e s e e e e e e e e e eeneaenenns 73
GRA33 — LDL DISC ADJUSTMENT CYLINDER ASSEMBLY .....ueiiiiiiiiieiee ettt e e e 74
GRA34 — LDL 5 PACKER ASSEMBLY LEFT ...eeiiiiiiiiittieee ettt ettt e e et e e e e e ne e e e e e e 75
GRA35 — LDL 5 PACKER ASSEMBLY RIGHT ..o e e e e 76
GRA36 — LDL 6 PACKER ASSEMBLY LEFT ..eieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e s e e e e e e e e e e e e e e e e 77
GRA37 — LDL 6 PACKER ASSEMBLY RIGHT ... e e e e e 78
GRA38 — STANDARD AR HD LEG ASSEMBLY ...ttt ettt ettt et e e e e e e ee e e e e e 79
GRA39 — 2022 SHEAR BOLT LEG...ciiiiiiiiiietieee ettt ettt e ettt e e e e e e s e e e e e e e e e ennneeeeeeeeeeanan 80
GRA40D — 2023 AR DK LEG ... ettt e e s e e e e s s e e e e e e s s 81
GRA41 — LDL ACCESS PLATFORM KIT .o ee e ee e e e e e s e e s s s e e s e s e e e s e s e s e s s e ssesessnnnnnnnenns 82
GRA42 — LDL SEEDER MOUNTING BRACKETRY .....uuiiiittiteeieiiieete e e e e ettt ee e e e s e ereree e e e e e s e snnseeeeeeeeeeaas 83
GRA43 — SINGLE SEEDER OQUTLET ..ttt ettt ettt e e e ettt e e e e s e st e e e e e e s e snnneeeeeeeeesnan 84
GRAZ44 — TWIN SEEDER OUTLET ..ceieiieieeeeteee ettt ettt e e ettt e e e e e e st e e e e e e s e snnneneeeeeeesanan 85

4|Page

aftersales@grangemachinery.co.uk
01482 815711
www.grangemachinery.co.uk



mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

Grange Machinery Points

Narrow Point (GM-NTP) with a 40mm wing either side.

Standard Point (GM-STP) with a 60mm wing either side.

Wide Point (GM-WTP) with a 80mm wing either side.

5|Page
aftersales@grangemachinery.co.uk
01482 815711
www.grangemachinery.co.uk



mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

CCT Range

Sub 3M [ 3M | 4M | 4M | 6m 6M CCT
Assembly Description CCT | CCT | CCT | CCT | CCT AR
Number SB AR SB AR | SB
GM-STP GRANGE STANDARD POINT 1 1 1 1 1 1
GR1065 CCTOOLBAR 4M EXTENSION LEFT 0 0 1 0 0 0
GR1066 CCT4 LEG BAR END C-PLATE 0 0 1 1 0 0
GR1067 CC TOOLBAR 4M EXTENSION RIGHT 0 0 1 0 0 0
GR1068 CCT4 DISC BAR EXTENSION 0 0 1 0 0
GR1069 4M CCT EXTENSION TIE BAR 0 0 0 0 0
GR1102-L CCT 3M LEG BAR BLANK END CAP 1 1 0 0 0 0
LEFT
GR1102-R CCT 3M LEG BAR BLANK END CAP 1 1 0 0 0 0
RIGHT
GR1177 AR CC LEG SOCKET FRONT 0 1 0 1 0 1
AR CC LEG SOCKET FRONT MID
GR1179-L OFESET 0 1 0 1 0 0
AR CC LEG SOCKET FRONT MID
GR1179-R OFESET 0 1 0 1 0 0
GR1180 AR CC LEG SOCKET REAR 0 1 0 1 0 1
GR1186 GRANGE AUTO RESET LEG BOTTOM 0 1 0 1 0 0
GR1245 CCTOOLBAR 4M EXTENSION LEFT-AR 0 0 0 1 0 0
GR1246 CC TOOLBAR 4M EXTENSION RIGHT- 0 0 0 1 0 0
AR
GR1247 4AM CCT EXTENSION TIE BAR-AR 0 0 0 0 0
GR1248 ACCUMULATOR BKT 0 1 0 0 1
GR1297-L DUAL POSITION LINKAGE HOOK LEFT 1 1 1 1 0 0
GR1303-L LINKAGE ARM DUAL POSITION LEFT 1 1 1 1 0 0
GR1303-R LINKAGE ARM DUAL POSITION RIGHT 1 1 1 1 0 0
GR1573 6M LDT PIN COLLAR 1 0 0 0 0 1 1
GR1574 6M LDT PIN COLLAR 2 0 0 0 0 1 1
GR1575 6M LDT PIN WASHER 0 0 0 0 1 1
GR16 DISC ARM LEFT 1 1 1 1 1 1
GR17 DISC ARM RIGHT 1 1 1 1 1 1
GR1814 CCT6 LINKAGE ARM 0 0 0 0 1 1
GR1815 CCT FLAT FACED LEG SOCKET 0 0 0 0 1 1
GR2050 CCT6 HEADSTOCK 0 0 0 0 1 1
GR2051 6M CCT LEFT WING 0 0 0 0 1 1
GR2052 CC BULKHEAD LEFT 0 0 0 0 1 1
6|Page

aftersales@grangemachinery.co.uk

01482 815711
www.grangemachinery.co.uk



mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

Sub 3M 3M 4M | 4M | 6m 6M CCT
Assembly Description CCT | CCT | CCT | CCT | CCT AR
Number SB AR SB AR SB
GR2053-L DISC BAR - CENTRE LEFT 0 0 0 0 1 1
GR2053-R DISC BAR - CENTRE RIGHT 0 0 0 0 1 1
GR2054 6M CCT RIGHT WING 0 0 0 0 1 1
GR2054-0 DISC BAR 0 OUTER 0 0 0 0 1 1
GR2098 CCT 6M STAND 0 0 0 0 1 1
GR2175 WING LOCK PIN STOW BRACKET 0 0 0 0 1 1
GR542 GRANGE AUTO RESET LEG TOP 0 1 0 1 0 0
GR647-L DISC BAR LEFT 1 1 1 1 0 0
GR647-R DISC BAR RIGHT 1 1 1 1 0 0
GR665 CC TOOLBAR STAND 1 1 1 1 0 0
GR666 CC TOOLBAR LEG SOCKET CLAMP 1 1 1 1 1 1
GR667 CCTOOLBAR LEG SOCKET 1 0 1 0 0 0
GR667-L DISC BAR 0 0 0 0 0 0
GR668-L CC TOOLBAR REAR LINKAGE ARM 1 1 0 0 0 0
GR679 REAR A-FRAME CLEVIS HITCH 1 1 1 1 1 1
GR739 CC BULKHEAD 1 1 1 1 1 1
GR740 CC BULKHEAD LEFT 1 1 1 1 0 0
GR741 CC BULKHEAD RIGHT 1 1 1 1 1 1
GR994 CC+DISC HEADSTOCK 1 1 1 1 0 0
GR995 LEG SOCKET FLUSH 1 0 1 0 0 0
GR2022 3M CCT PACKER FRAME 0 0 0 0 0 0
GR1930 3010MM PACKER ROLLER 0 0 0 0 0 0
GR1935 GRANGE SCRAPER 220 0 0 0 0 0 0
GR990 LDL 6 REAR PARK STAND OUTER 0 0 0 0 0 0
GR1345 LDL 6 PARK STAND 0 0 0 0 0 0
GR1914 LDL 6 PARK STAND 0 0 0 0 0 0
SB LEGS SB LEGS 1 0 1 0 1 0
AR LEGS (GRA38 - 2021, GRA40 -
AR LEGS DEN(MARK) OPTIONAL 0 ! 0 ! 0 !
NOTE:- PLEASE VIEW PAGE 5 FOR POINT OPTIONS.
7|Page

aftersales@grangemachinery.co.uk

01482 815711

www.grangemachinery.co.uk



mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

. ... M M| 4M | aM 6m CCT | 6M CCT
Pin Number Description CCT | CCT | CCT | CCT SB AR
SB AR SB AR
GR2065 50 X 215 TABBED PIN 0 0 0 0 1 1
GR2099 30MM WING TRANSPORT LOCK PIN 0 0 0 0 1 1
GR368 CAT 3 TOP LINK PIN
GR370 CAT 3 LOWER LINK PIN (LONG)
GR370-
SHORT CAT 3 LOWER LINK PIN (SHORT) 0 0 0 0 1 1
GR549 DIA 22 X 104 TABBED PIN 0 1 0 1 0 0
GR550 DIA 22 X 76 TABBED PIN 0 1 0 1 0 0
GR672 30X 175 TABBED PIN 1 1 1 1 0 0
GR673 30 X 155 TABBED PIN 1 1 1 1 0 0
GR676 30MM DEPTH PIN 1 1 1 1 1 1
SW369 CAT 4 TOP LINK PIN 1 1 1 1 1 1
SW371 CAT 4 LOWER LINK PIN (LONG) 1 1 1 1 1 1
SWP30X105 30 X 105 TABBED PIN 0 0 0 0 1 1
SWP30X120 30X 120 TABBED PIN 0 0 0 0 1 1
SWP30X160 30 X 160 TABBED PIN 0 0 0 0 1 1
SWP30X175 30X 175 TABBED PIN 0 0 0 0 1 1
8|Page

aftersales@grangemachinery.co.uk

01482 815711
www.grangemachinery.co.uk



mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

CC Toolbar 3m

Shear Bolt
Sub Assy Sub
Part Description Qty Assy
Number Drawing
GR994 CC+DISC HEADSTOCK 1
GR666 CC TOOLBAR LEG SOCKET CLAMP 4 | GRA10
GR667 CC TOOLBAR LEG SOCKET 4
GR995 LEG SOCKET FLUSH 2
GR647-R DISC BAR 1
GR647-L DISC BAR 1
GR16 DISC ARM RIGHT 3 | GRA3
GR17 DISC ARM LEFT 3 | GRA2
GR740 CC BULKHEAD LEFT 1
GR739 CC BULKHEAD 1
GR741 CC BULKHEAD RIGHT 1
GR665 CC TOOLBAR STAND 2 | GRA12
GR679 REAR A-FRAME CLEVIS HITCH 1
GR668-L CC TOOLBAR REAR LINKAGE ARM 1
GR668-R CC TOOLBAR REAR LINKAGE ARM 1
GR1102-R CCT 3M LEG BAR BLANK END CAP RIGHT 1
GR1102-L CCT 3M LEG BAR BLANK END CAP LEFT 1
GM-STP GRANGE STANDARD POINT 6
GR1297-L DUAL POSITION LINKAGE HOOK LEFT 1
GR1303-L LINKAGE ARM DUAL POSITION LEFT 1
GR1303-R LINKAGE ARM DUAL POSITION RIGHT 1
SB LEGS SB LEGS 6 [ GRA39
Pin Number Description Qty
GR673 30 X 155 TABBED PIN 4
GR672 30X 175 TABBED PIN 2
GR676 30MM DEPTH PIN 2
GR370 CAT 3 LOWER LINK PIN 4
SW371 CAT 4 LOWER LINK PIN 2
GR368 CAT 3 TOP LINK PIN 3
SW369 CAT 4 TOP LINK PIN 1

NOTE:- SEE PAGE 5 FOR OTHER POINT OPTIONS.

aftersales@grangemachinery.co.uk

01482 815711

www.grangemachinery.co.uk

9|Page


mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

Auto Reset
Sub Assy Sub
Part Description Qty Assy
Number Drawing
GR994 CC+DISC HEADSTOCK 1
GR666 CC TOOLBAR LEG SOCKET CLAMP 4 GRA10
GR647-L DISC BAR LEFT 1
GR647-R DISC BAR RIGHT 1
GR740 CC BULKHEAD LEFT 1
GR739 CC BULKHEAD 1
GR741 CC BULKHEAD RIGHT 1
GR665 CC TOOLBAR STAND 2 GRA12
GR17 DISC ARM RIGHT 3 GRA3
GR16 DISC ARM LEFT 3 GRA2
GR679 REAR A FRAME CLEVIS HITCH 1
GR1177 AR CC LEG SOCKET FRONT 2
GR1179-R AR CC LEG SOCKET FRONT MID OFFSET 1 GRA14
GR1179-L AR CC LEG SOCKET FRONT MID OFFSET 1
GR668-L CCTOOLBAR REAR LINKAGE ARM 1
GR1180 AR CC LEG SOCKET REAR 2 GRA14
GR1248 ACCUMULATOR BKT 2 GRA13
GR668-R CCTOOLBAR REAR LINKAGE ARM 1
GR1297-L DUAL POSITION LINKAGE HOOK LEFT 1
GR1303-L LINKAGE ARM DUAL POSITION LEFT 1
GR1303-R LINKAGE ARM DUAL POSITION RIGHT 1
GR1102-R CCT 3M LEG BAR BLANK END CAP RIGHT 1
GR1102-L CCT 3M LEG BAR BLANK END CAP LEFT 1
GM-STP GRANGE STANDARD POINT 8
GR542 GRANGE AUTO RESET LEG TOP 8
GR1186 GRANGE AUTO RESET LEG BOTTOM 8 GRAL4
AR LEGS (GRA1 2019, GRA38 - 2021, GRA40 -
AR LEGS ( DENMARK) 6 SRRAA3;/ /
GRA40
NOTE:- SEE PAGE 5 FOR OTHER POINT OPTIONS.
10| Page

aftersales@grangemachinery.co.uk
01482 815711
www.grangemachinery.co.uk



mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

Pin Number Description Qty
GR673 30 X 155 TABBED PIN 4
GR672 30X 175 TABBED PIN 2
GR676 30MM DEPTH PIN 2
GR370 CAT 3 LOWER LINK PIN 4
SW371 CAT 4 LOWER LINK PIN (LONG) 2
GR368 CAT 3 TOP LINK PIN 3
SW369 CAT 4 TOP LINK PIN 1
GR549 DIA 22 X 104 TABBED PIN 6
GR550 DIA 22 X 76 TABBED PIN 6
CCToolbar 3m
3M Packer Roller
Sub
Part number Description Quantity Assy
Drawing
GR2022 3M CCT PACKER FRAME 1
GR1930 3010MM PACKER ROLLER 1
GR1935 GRANGE SCRAPER 220 12 GRA17
GR990 LDL 6 REAR PARK STAND OUTER 4
GR1345 LDL 6 PARK STAND 2
GR1914 LDL 6 PARK STAND 2 GRALe
UCF212 60MM FLANGE BEARING 2
11|Page

aftersales@grangemachinery.co.uk
01482 815711
www.grangemachinery.co.uk



mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

CC Toolbar 4m SB

Shear Bolt
Sub
Sub Assy Part Description Qty [ Assy
Number Drawing
GR994 CC+DISC HEADSTOCK 1
GR666 CC TOOLBAR LEG SOCKET CLAMP 4 GRA10
GR667 CC TOOLBAR LEG SOCKET 4 GRA10
GR995 LEG SOCKET FLUSH 2 GRA11
GR647-R DISC BAR 1
GR647-L DISC BAR 1
GR16 DISC ARM LEFT 4 GRA2
GR17 DISC ARM RIGHT 4 GRA3
GR740 CC BULKHEAD LEFT 1
GR739 CC BULKHEAD 1
GR741 CC BULKHEAD RIGHT 1
GR665 CC TOOLBAR STAND 2 GRA12
GR1065 CC TOOLBAR 4M EXTENSION LEFT 1
GR1066 CCT4 LEG BAR END C-PLATE 4
GR1067 CC TOOLBAR 4M EXTENSION RIGHT 1
GR1068 CCT4 DISC BAR EXTENSION 2
GR1069 4M CCT EXTENSION TIE BAR 2
GR679 REAR A-FRAME CLEVIS HITCH 1
GR1303-R LINKAGE ARM DUAL POSITION RIGHT 1
GR1303-L LINKAGE ARM DUAL POSITION LEFT 1
GR1297-L DUAL POSITION LINKAGE HOOK LEFT 1
GR1297-R DUAL POSITION LINKAGE HOOK RIGHT 1
SB LEGS SB LEGS 8 GRA39
GM-STP GRANGE STANDARD POINT 8
NOTE:- SEE PAGE 5 FOR OTHER POINT OPTIONS.

Pin Number Description Qty
GR673 30 X 155 TABBED PIN 4
GR672 30X 175 TABBED PIN 2
GR676 30MM DEPTH PIN 2
GR370 CAT 3 LOWER LINK PIN (LONG) 4
SW371 CAT 4 LOWER LINK PIN (LONG) 2
GR368 CAT 3 TOP LINK PIN 3
SW369 CAT 4 TOP LINK PIN 1

12| Page

aftersales@grangemachinery.co.uk

01482 815711
www.grangemachinery.co.uk



mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

CC Toolbar 4m AR

Auto Reset
prieiish Description W | Drowing
GR994 CC+DISC HEADSTOCK 1
GR666 CC TOOLBAR LEG SOCKET CLAMP 4 GRA10
GR647-L DISC BAR LEFT 1
GR647-R DISC BAR RIGHT 1
GR740 CC BULKHEAD LEFT 1
GR739 CC BULKHEAD 1
GR741 CC BULKHEAD RIGHT 1
GR665 CCTOOLBAR STAND 2 GRA12
GR1066 CCT4 LEG BAR END C-PLATE 4
GR1068 CCT4 DISC BAR EXTENSION 2
GR17 DISC ARM RIGHT 4 GRA3
GR16 DISC ARM LEFT 4 GRA2
GR679 REAR A FRAME CLEVIS HITCH 1
GR1177 AR CC LEG SOCKET FRONT 2
GR1179-R AR CC LEG SOCKET FRONT MID OFFSET 1 GRA14
GR1179-L AR CC LEG SOCKET FRONT MID OFFSET 1
GR1245 CCTOOLBAR 4M EXTENSION LEFT-AR 1
GR1180 AR CC LEG SOCKET REAR 2 GRA14
GR1246 CCTOOLBAR 4M EXTENSION RIGHT-AR 1
GR1247 4M CCT EXTENSION TIE BAR-AR 2
GR1248 ACCUMULATOR BKT 2 GRA13
GR1303-L LINKAGE ARM DUAL POSITION LEFT 1
GR1303-R LINKAGE ARM DUAL POSITION RIGHT 1
GR1297-L DUAL POSITION LINKAGE HOOK LEFT 1
GR1297-R DUAL POSITION LINKAGE HOOK RIGHT 1
GM-STP GRANGE STANDARD POINT 8
GR542 GRANGE AUTO RESET LEG TOP 8
GR1186 GRANGE AUTO RESET LEG BOTTOM 8 GRAL4
AR LEGS (GRA1 2019, GRA38 - 2021, GRA40 -
AR LEGS ( DENMARK) 8 C?RRAA:;;//
GRA40
NOTE:- SEE PAGE 5 FOR OTHER POINT OPTIONS.
13| Page

aftersales@grangemachinery.co.uk

01482 815711

www.grangemachinery.co.uk



mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

Pin Number Description Qty
GR673 30 X 155 TABBED PIN 4
GR672 30X 175 TABBED PIN 2
GR676 30MM DEPTH PIN 2
GR370 CAT 3 LOWER LINK PIN (LONG) 4
SW371 CAT 4 LOWER LINK PIN (LONG) 2
GR368 CAT 3 TOP LINK PIN 3
SW369 CAT 4 TOP LINK PIN 1
GR549 DIA 22 X 104 TABBED PIN 8
GR550 DIA 22 X 76 TABBED PIN 8

aftersales@grangemachinery.co.uk
01482 815711
www.grangemachinery.co.uk

14| Page


mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

CC Toolbar 6m SB

Shear Bolt
Sub
Pai:?\lﬁ::zer Description Qty Assy
Drawing
GR16 DISC ARM LEFT GRA2
GR17 DISC ARM RIGHT 6 GRA3
GM-STP GRANGE STANDARD POINT 12
GR1573 6M LDT PIN COLLAR 1 2
GR1574 6M LDT PIN COLLAR 2 2
GR1575 6M LDT PIN WASHER 2
GR1815 CCT FLAT FACED LEG SOCKET 2
GR2050 CCT6 HEADSTOCK 1
GR2051 6M CCT LEFT WING 1
GR2052 CC BULKHEAD LEFT 1
GR2053-R DISC BAR - CENTRE RIGHT 1
GR2053-L DISC BAR - CENTRE LEFT 1
GR2054-0 DISC BAR 0 OUTER 2
GR2054 6M CCT RIGHT WING 1
GR666 CC TOOLBAR LEG SOCKET CLAMP 10
GR679 REAR A-FRAME CLEVIS HITCH 1
GR1814 CCT6 LINKAGE ARM 2
GR739 CC BULKHEAD 1
GR741 CC BULKHEAD RIGHT 1
GR2098 CCT 6M STAND 2 GRA15 |
GR2175 WING LOCK PIN STOW BRACKET 2
SB LEGS SB LEGS 12 GRA39 |
Pin Number Description Qty
GR2065 50 X 215 TABBED PIN 2
SWP30X105 30 X 105 TABBED PIN 2
SWP30X120 30X 120 TABBED PIN 2
SWP30X160 30 X 160 TABBED PIN 2
SWP30X175 30X 175 TABBED PIN 4
SW371 CAT 4 LOWER LINK PIN (LONG) 2
SW369 CAT 4 TOP LINK PIN 1
GR368 CAT 3 TOP LINK PIN 1
GR370-SHORT CAT 3 LOWER LINK PIN (SHORT) 1
GR676 30MM DEPTH PIN 2
GR2099 30MM WING TRANSPORT LOCK PIN 3
GR368 CAT 3 TOP LINK PIN 1
GR370 CAT 3 LOWER LINK PIN (LONG) 2
15| Page

aftersales@grangemachinery.co.uk
01482 815711
www.grangemachinery.co.uk



mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

CC Toolbar 6m AR

aftersales@grangemachinery.co.uk

01482 815711

www.grangemachinery.co.uk

Auto Reset
GR16 DISC ARM LEFT 6 GRA2
GR17 DISC ARM RIGHT 6 GRA3
GR1177 AR CC LEG SOCKET FRONT 6
GR1180 AR CC LEG SOCKET REAR 4 GRAL4
GR1573 6M LDT PIN COLLAR 1 2
GR1574 6M LDT PIN COLLAR 2 2
GR1575 6M LDT PIN WASHER 2
GR1815 CCT FLAT FACED LEG SOCKET 2
GR2050 CCT6 HEADSTOCK 1
GR2051 6M CCT LEFT WING 1
GR2052 CC BULKHEAD LEFT 1
GR2053-R DISC BAR - CENTRE RIGHT 1
GR2053-L DISC BAR - CENTRE LEFT 1
GR2054-0 DISC BAR 0 OUTER 2
GR2054 6M CCT RIGHT WING 1
GR679 REAR A-FRAME CLEVIS HITCH 1
GR666 CC TOOLBAR LEG SOCKET CLAMP 10
GM-STP GRANGE STANDARD POINT 12
GR1814 CCT6 LINKAGE ARM 2
GR739 CC BULKHEAD 1
GR741 CC BULKHEAD RIGHT 1
GR2098 CCT 6M STAND 2 GRA15
GR2175 WING LOCK PIN STOW BRACKET 2
GR1248 ACCUMULATOR BKT 2 GRA13
AR LEGS AR LEGS (GRA1 2019, GRA38 - STANDARD, GRA40 12 GRA 1/
- DENMARK). OPTIONAL EXTRA GRA38/
GRA40
16| Page


mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

aftersales@grangemachinery.co.uk
01482 815711
www.grangemachinery.co.uk

Pin Number Description Qty
GR2065 50 X 215 TABBED PIN 2
SWP30X105 30 X 105 TABBED PIN 2
SWP30X120 30 X 120 TABBED PIN 2
SWP30X160 30 X 160 TABBED PIN 2
SWP30X175 30X 175 TABBED PIN 4
SW371 CAT 4 LOWER LINK PIN (LONG) 2
SW369 CAT 4 TOP LINK PIN 1
GR368 CAT 3 TOP LINK PIN 1
GR370-SHORT CAT 3 LOWER LINK PIN (SHORT) 1
GR676 30MM DEPTH PIN 2
GR2099 30MM WING TRANSPORT LOCK PIN 3
GR368 CAT 3 TOP LINK PIN 1
GR370 CAT 3 LOWER LINK PIN (LONG) 2

17 |Page


mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

LDL Range

aftersales@grangemachinery.co.uk

01482 815711

www.grangemachinery.co.uk

3mM am 5M | 6M

Sub Assembly Number Description LDL | Folding | LDL | LDL
SB LDL SB SB SB
1 INCH WASHER 1 INCH WASHER 0 1 0 0
25X32X;SSTI_|ENSION 25X32X14 TENSION BUSH 0 1 1 1
50-60-50 TENSION BUSH 50-60-50 TENSION BUSH 0 1 1 1
GM-SPR 2M SHOULDER PRESS 2M 0 1 0 0
GM-SPR 2.5M SHOULDER PRESS 2.5M 0 0 1 0
GR 1339 LEVELLING SHIM 0 0 0 1
GR1079 DISC BAR END CAP 1 0 0 0
GR1111 DISC BAR 1 0 0 0
GR1268 EXTENDED TOP HAT BUSH 1 0 0 0
GR1286 PIVOT BUSH TUBE 0 1 1 1
GR1339 WING LEVELLING SHIM 0 1 1 0
GR1345 LDL6 PARK STAND 0 1 1 1
GR1454 2020 LDL6 LEFT WING AUTO RESET 0 0 0 1
GR1472 LDL 6M LEFT WING DISC BAR 0 0 0 1
GR1484 2020 LDL6 RIGHT WING AUTO RESET 0 0 0 1
GR1485 LDL 6M RIGHT WING DISC BAR 0 0 0 1
GR1577 WING HINGE SHIM 0 1 1 1
GR16 LEFT DISC ARM 1 1 1 1
GR1646 4M LDL LEFT WING 0 1 0 0
GR1647 4M LDL RIGHT WING 0 1 0 0
GR1648 LDL4 LW PACKER FRAME 0 1 0 0
GR1650 LDL4 RIGHT WING PACKER FRAME 0 1 0 0
GR1651 LDL4M LEFT WING DISC BAR 0 1 0 0
GR1652 LDLAM RIGHT WING DISC BAR 0 1 0 0
GR17 RIGHT DISC ARM 1 1 1 1
GR1702 LDL SCRAPER HANGER BOTTOM 1 1 1 0
GR1703REV1 LDL SCRAPER TOP 1 1 1 0
GR1704-REV1 LDL LIGHT BAR 0 1 1 1
GR18 RAM CLIP STOP BRACKET 1 1 1 1
GR2227 LDL 5M LH PACKER FRAME 0 0 1 0
GR2228 2021 LDLS LEFT WING 0 0 1 0
GR2230 LDL5 LH DISC BAR 0 0 1 0
GR2231 LDL 5M RH WING 0 0 1 0
GR2232 LDL 5 RH DISC BAR 0 0 1 0
GR2233 LDL 5 RH PACKER FRAME 0 0 1 0

HYDRAULIC BULKHEAD STORAGE

GR240 PLATE 1 0 0 0
GR362 CLIP HOLDER 1 0 0 0
GR391 LDL LADDER 1 0 0 0
GR405 LDL REAR STAND 1 0 0 0
GR417 LDL HEADSTOCK 1 0 0 0

18| Page



mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

GR649 LEG BEAM END CAP 1 0 0 0
GR727 PACKER ROLLER H SECTION 1 0 0 0
SB LEGS SB LEGS 1 1 1 1

3M am 5M 6M

Sub Assembly Number Description LDL | Folding | LDL | LDL
SB LDL SB SB SB
GR804 PACKER ROLLER 3M FRAME 1 0 0 0
GR880 LDL6M HEADSTOCK 0 1 1 1
GR881-STL STEEL HEADED BUSH 1 0 0 0
GR933 PACKER ARM BUSH 1 0 1 1 1
GR934 PACKER ARM BUSH 1 0 1 1 1
GR935 PACKER ARM OUTER WASHER 0 1 1 1
GR968 TIE BAR 0 1 1 1
GR970 RAM CLIP STORE RAIL 0 1 1 1
GR972 PIPE STOW PLATE 0 1 1 1
GR990 LDL6 REAR PARK STAND OUTER 0 1 1 1
LWC-GR250 ADJUSTABLE LEG SOCKET 1 0 0 0
RHGR20 LIFTING EYE 1 0 0 0
RHGR23 LDL FRONT STAND 1 0 0 0

AUTO RESET CONFIG, INC THE FOLLOWING:

3M 4M 5M | 6M

Sub Assembly Number Description LDL | Folding | LDL | LDL
AR | LDLAR | AR AR
GR1186 AR LEG BOTTOM 1 1
GR542 AR LEG TOP 1 1
AR LEGS AR LEGS OPTON 1 1 1 1

NOTE: Toothed packer roller also available. See page 5 for point options.

19| Page
aftersales@grangemachinery.co.uk
01482 815711
www.grangemachinery.co.uk



mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

3M aM 5M 6M

Pin Number Description LDL | Folding | LDL | LDL
SB LDL SB SB SB
GR1343 50MM TABBED PIN 0 1 1 1
GR1344 50MM TABBED PIN 0 1 1 1
GR1347 25MM TABBED PIN 0 1 1 1
GR1348 30MM TABBED PIN 0 1 1 1
GR1350 30MM TABBED PIN WITH HOLE 0 1 1 1
GR1351 30MM TABBED PIN WITH HOLE 0 1 1 1
GR368 CAT 3 TOP LINK PIN 1 1 1 1
GR370 CAT 3 LOWER LINK PIN (LONG) 1 0 0 0
GR370-SHORT CAT 3 LOWER LINK PIN (SHORT) 0 1 1 1
GR412 PACKER DEPTH PIN 1 0 0 0
GR937 20MM PACKER DEPTH PIN 0 1 1 1
GR938 25MM PACKER DEPTH PIN 0 1 1 1
SW369 CAT 4 TOP LINK PIN 1 1 1 1
SW371 CAT 4 LOWER LINK PIN (LONG) 1 0 0 0
SW371-SHORT CAT 4 LOWER LINK PIN (SHORT) 0 1 1 1
SWP20X120H 20X 120 PIN 1 0 0 0
SWP25X125 25X 125MM PIN 1 0 0 0
SWP30X100 30 X 100 TABBED PIN 1 0 0 0
SWP30X130 30 X 130 TABBED PIN 1 0 0 0

AUTO RESET CONFIG, INC THE FOLLOWING:

3M 4M 5M | 6M

Pin Number Description LDL | Folding | LDL | LDL
AR [ LDLAR | AR | AR
GR550 DIA 22 X 76 TABBED PIN 1 1
GR549 DIA 22 X 104 TANNED PIN 1 1
SEEDER FITTING KIT INC THE FOLLOWING:
Sub Assembly Number Description
GR1705 SEEDER ACCESS STEPS
GR1706 INDIVIDUAL STEP
GR1452 SEEDER OUTLET
GR1500 HOPPER MOUNT BOX
GR1498 HOPPER MOUNT CLAMP
GR1499 HOPPER MOUNT L-BKT
GR1342-L HANDRAIL LEFT
GR1342-R HANDRAIL RIGHT
GR1579 SEED PIPE TENSIONER BRACKET

20| Page
aftersales@grangemachinery.co.uk
01482 815711
www.grangemachinery.co.uk



mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

LDL 3m & Packer Roller

Part number Description Qty Sub A.S 5y
Drawing
LWC-GR250 ADJUSTABLE LEG SOCKET 2
GR391 LDL LADDER 1
GR362 CLIP HOLDER 1 GRA26
GR417 LDL HEADSTOCK 1
RHGR20 LIFTING EYE 2
GR16 LEFT DISC ARM 3 GRA2
GR17 RIGHT DISC ARM 3 GRA3
GR881-STL STEEL HEADED BUSH 4
GR1111 DISC BAR 1 GRAS
GR240 HYDRAULIC BULKHEAD STORAGE PLATE 1
GR804 PACKER ROLLER 3M FRAME 1 GRA27
GR727 PACKER ROLLER H SECTION 2
GR18 RAM CLIP STOP BRACKET 1 GRA24
GR405 LDL REAR STAND 2 GRA28
GR1268 EXTENDED TOP HAT BUSH 2
GR649 LEG BEAM END CAP 2
RHGR23 LDL FRONT STAND 2 GRA4
GR1079 DISC BAR END CAP 2
SB LEGS SB LEGS 6 GRA39
Pin Number Description Qty
SWP25X125 25 X 125MM PIN 2
SWP20X120H 20X 120 PIN 4
GR368 CAT 3 TOP LINK PIN 1
GR370 CAT 3 LOWER LINK PIN (LONG) 2
SW369 CAT 4 TOP LINK PIN 1
SW371 CAT 4 LOWER LINK PIN (LONG) 2
SWP30X130 30 X 130 TABBED PIN 6
SWP30X100 30 X 100 TABBED PIN 2
GR412 PACKER DEPTH PIN 4

NOTE: Toothed packer roller also available see GRA27. See page 5 for point

options.

aftersales@grangemachinery.co.uk

01482 815711

www.grangemachinery.co.uk

21| Page



mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

aftersales@grangemachinery.co.uk
01482 815711
www.grangemachinery.co.uk

AUTO RESET CONFIG, INC THE FOLLOWING:
Sub Assy Part _ Sub Assy
Description t .
Number P Qty Drawing
GR1186 AR LEG BOTTOM GRA14 -
GR542 AR LEG TOP 2019-
2020,
. . . GRA38 -
Pin Number Description Qty 2021
GR550 DIA 22 X 76 TABBED PIN 6 | GRA4O-
GR549 DIA 22 X 104 TANNED PIN 6 DENMARK
22| Page


mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

LDL 4m FOLDING

Sub
Sub Assy Part Number Description Qty Assy
Drawing
GR880 LDL6M HEADSTOCK 1
GR972 PIPE STOW PLATE 1
GR1646 4M LDL LEFT WING 1
GR1648 LDL4 LW PACKER FRAME 1 GRA29
GR1651 LDLAM LEFT WING DISC BAR 1 GRA33
GR16 DISC ARM LEFT 4 GRA2
GR17 DISC ARM RIGHT 4 GRA3
GR1286 PIVOT BUSH TUBE 6
25X32X14 TENSION BUSH 25X32X14 TENSION BUSH 6
1 INCH WASHER 1 INCH WASHER 48
GR970 RAM CLIP STORE RAIL 2 GRA7
GR935 PACKER ARM OUTER WASHER 4 GRA29 &
GR934 PACKER ARM BUSH 1 4 GRA30
GR933 PACKER ARM BUSH 1 4
GR18 RAM STOP BRACKET 2 GRA24
GR990 LDL6 REAR PARK STAND OUTER 2 GRA32
GR1345 LDL6 PARK STAND 2 GRA32
50-60-50 TENSION BUSH 50-60-50 TENSION BUSH 8
GR1647 4AM LDL RIGHT WING 1
GR1650 LDL4 RIGHT WING PACKER FRAME 1 GRA30
GR1652 LDLAM RIGHT WING DISC BAR 1 GRA33
GR1577 WING HINGE SHIM 16
GR1339 WING LEVELLING SHIM 6
GM-SPR 2M SHOULDER PRESS 2M GRA29
GR1703REV1 LDL SCRAPER TOP 20 &GRA30
GR1702 LDL SCRAPER HANGER BOTTOM 20
GR1704-REV1 LDL LIGHT BAR 1 GRA41
GR968 TIE BAR
SB LEGS SB LEGS 8 | GRA39 |

NOTE: Toothed packer roller also available see GRA29 & GRA30. See page 5 for

point options.

aftersales@grangemachinery.co.uk
01482 815711
www.grangemachinery.co.uk

23 |Page


mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

Pin Number Description Qty
GR1344 50MM TABBED PIN 2
GR1343 50MM TABBED PIN 2
GR1348 30MM TABBED PIN 4

GR370-SHORT CAT 3 LOWER LINK PIN (SHORT) 2

SW371-SHORT CAT 4 LOWER LINK PIN (SHORT) 2
GR368 CAT 3 TOP LINK PIN 1
GR1350 30MM TABBED PIN WITH HOLE 2
SW369 CAT 4 TOP LINK PIN 1
GR1347 25MM TABBED PIN 4
GR938 25MM PACKER DEPTH PIN 4
GR937 20MM PACKER DEPTH PIN 4
GR1351 30MM TABBED PIN WITH HOLE 2
LDL 4M
AUTO RESET CONFIG, INC THE FOLLOWING:
Sub Assy Part . Sub Assy
Description t .
Number P Qty Drawing
GR1186 AR LEG BOTTOM
GRA14 -
GR542 AR LEG TOP 2019-2020,
GRA38 -
Pin Number Description Qty 2021,
GRAA40 -
GR550 DIA 22 X 76 TABBED PIN 8
DENMARK
GR549 DIA 22 X 104 TANNED PIN 8
24 |Page

aftersales@grangemachinery.co.uk
01482 815711
www.grangemachinery.co.uk



mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

LDL 5M

Sub
Sub Assy Part Number Description Qty Assy
Drawing
GR880 LDL 6M HEADSTOCK 1
GR968 TIE BAR 1
GR972 PIPE STOW PLATE 1
GR1704-REV1 LDL LIGHT BAR 1
GR2228 2021 LDL5 LEFT WING 1
GR935 PACKER ARM OUTER WASHER 4 GRA34 &
GR934 PACKER ARM BUSH 1 4 GRA35
GR933 PACKER ARM BUSH 1 4
GR970 RAM CLIP STORE RAIL 2 GRA7
GR2227 LDL 5M LH PACKER FRAME 1 GRA34
GR2230 LDL 5 LH DISC BAR 1 GRA33
GR1286 PIVOT BUSH TUBE 8
GR16 LEFT DISC ARM 5 GRA2
GR17 RIGHT DISC ARM 5 GRA3
GR18 RAM CLIP STOP BRACKET 2 GRA24
GR2231 LDL 5M RH WING 1
GR2232 LDL 5 RH DISC BAR 1 GRA33
GR2233 LDL 5 RH PACKER FRAME 1 GRA35
GR1702 LDL SCRAPER HANGER BOTTOM 28
GR1703REV1 LDL SCRAPER TOP 28 Gg:igs&
GM-SPR 2.5M SHOULDER PRESS 2.5M 2
GR990 LDL 6 REAR PARK STAND OUTER
GR1345 LDL 6 PARK STAND GRA32
GR1339 WING LEVELLING SHIM
GR1577 WING HINGE SHIM 24
SB LEGS SB LEGS 10 GRA39 |

NOTE: Toothed packer roller also available see GRA34 & GRA35. See page 5 for
point options.

25| Page
aftersales@grangemachinery.co.uk
01482 815711
www.grangemachinery.co.uk



mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

Pin Number Description Qty
GR1344 50MM TABBED PIN 2
GR1343 50MM TABBED PIN 2
GR1350 30MM TABBED PIN WITH HOLE 2
GR1348 30MM TABBED PIN 4
SW369 CAT 4 TOP LINK PIN 1
GR368 CAT 3 TOP LINK PIN 1

GR370-SHORT CAT 3 LOWER LINK PIN (SHORT) 2

SW371-SHORT CAT 4 LOWER LINK PIN (SHORT) 2
GR937 20MM PACKER DEPTH PIN 4
GR938 25MM PACKER DEPTH PIN 4
GR1351 30MM TABBED PIN WITH HOLE 2
GR1347 25MM TABBED PIN 4
LDL 5M
AUTO RESET CONFIG, INC THE FOLLOWING:
GR1186 AR LEG BOTTOM 10
GR542 AR LEG TOP 10
GRA38 -
- . 2021, GRA40
Pin Number Description Qty | DENMARK
GR550 DIA 22 X 76 TABBED PIN 10
GR549 DIA 22 X 104 TANNED PIN 10
26 |Page

aftersales@grangemachinery.co.uk

01482 815711
www.grangemachinery.co.uk



mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

6M LDL

Sub Assy Part Description Qty :rst;
Number .
Drawing
GR935 PACKER ARM OUTER WASHER 4
GR934 PACKER ARM BUSH 1 4 GRA3G &
GRA37
GR933 PACKER ARM BUSH 1 4
GR16 LEFT DISC ARM 6 GRA2
GR17 RIGHT DISC ARM 6 GRA3
GR1286 PIVOT BUSH TUBE 10
GR1472 LDL 6M LEFT WING DISC BAR 1 GRA33
GR18 RAM CLIP STOP BRACKET 2 GRA24
GR 1339 LEVELLING SHIM 6
GR990 LDL6 REAR PARK STAND OUTER 2
GR1345 LDL6 PARK STAND 2 GRA32
GR970 RAM CLIP STORE RAIL 2 GRA7
GR1454 2020 LDL6 LEFT WING AUTO RESET 1
GR1485 LDL 6M RIGHT WING DISC BAR 1 GRA33
GR1484 2020 LDL6 RIGHT WING AUTO RESET 1
GR880 LDL 6M HEADSTOCK 1
GR968 TIE BAR 1
GR972 PIPE TOW PLATE 1
GR1577 WING HINGE SHIM 24
GR1704-REV1 LIGHT BAR 1 GRA41
SB LEGS SB LEGS 12 GRA39

NOTE: Toothed packer roller also available see GRA36 & GRA37. See page 5 for
point options.

Pin Number Description Qty
GR938 25MM PACKER DEPTH PIN 4
GR937 20MM PACKER DEPTH PIN 4
GR1347 25MM TABBED PIN 4
GR1344 50MM TABBED PIN 2
GR1343 50MM TABBED PIN 2
GR1348 30MM TABBED PIN 4
GR1350 30MM TABBED PIN WITH HOLE 2
GR1351 30MM TABBED PIN WITH HOLE 2
GR368 CAT 3 TOP LINK PIN 1

GR370-SHORT CAT 3 LOWER LINK PIN (SHORT) 2
SW369 CAT 4 TOP LINK PIN 1

SW371-SHORT CAT 4 LOWER LINK PIN (SHORT) 2

27 |Page
aftersales@grangemachinery.co.uk
01482 815711
www.grangemachinery.co.uk



mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

OPTIONS

aftersales@grangemachinery.co.uk
01482 815711
www.grangemachinery.co.uk

SEEDER FITTING KIT INC THE FOLLOWING:
Sub Assy Part Number Description Qty
GR1705 SEEDER ACCESS STEPS 1
GR1706 INDIVIDUAL STEP 2
GR1452 SEEDER OUTLET 12
GR1500 HOPPER MOUNT BOX 2
GR1498 HOPPER MOUNT CLAMP 2
GR1499 HOPPER MOUNT L-BKT 2
GR1342-L HANDRAIL LEFT 1
GR1342-R HANDRAIL RIGHT 1
GR1579 SEED PIPE TENSIONER BRACKET 2
6M LDL
AUTO RESET CONFIG, INC THE FOLLOWING:
. L. Sub Ass
Sub Assy Part Number Description Qty . y
Drawing
GR1186 AR LEG BOTTOM 12 GRA3S —
GR542 AR LEG TOP 12 | STANDARD
VERSION,
Pin Number Description Qty GRA40 -
GR550 DIA 22 X 76 TABBED PIN 12 | DENMARK
GR549 DIA 22 X 104 TANNED PIN 12 | VERSION
PACKERS & SCRAPER TOOTHED ROLLERS:
Sub Assy Part Number Description Qty | see GRA36
GR1702 LDL SCRAPER HANGER BOTTOM 30 & GRA37
GR1703REV1 LDL SCRAPER TOP 30 | FOR OTHER
GR961 SHOULDER PRESS SPEC RIGHT PACKER FRAME PACKER
GR962 SHOULDER PRESS SPEC LEFT PACKER FRAME OPTIONS
28 |Page



mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

GLL Range

Sub Assembly Number Description 3M GLL 3GSL|I\.’|
25X32X14 TENSION BUSH 25X32X14 TENSION BUSH 0 1
GM-SPR 3.5M SHOULDER PRESS 3.5M 0 1
GR1286 PIVOT BUSH TUBE 1 1
GR16 DISC ARM RIGHT 1 1
GR17 DISC ARM LEFT 1 1
GM-SPR SCRAPER TOP LDL - SCRAPER TOP 1 1
GM-SPR SCRAPER BOTTOM LDL SCRAPER BOTTOM 1 1
GR18 RAM STOP BRACKET 1 1
GR1891 3M 6 LEG SWARDLIFTER MAIN FRAME 1 0
GR1892 SL3M PACKER FRAME 1 0
GR1893 SL3M DISC BAR 1 0
GR1914 LDL6 PARK STAND 1 1
GR1926 SL HOSE STORE 1 1
GM-3M TPR TOOTHED PACKER ROLLER 1 0
GR1935 GRANGE SCRAPER 220 1 0
GR2201 GLL FRONT PARK STAND OUTER 0 1
GR2430 3.5M GLL MAIN FRAME 0 1
GR2431 GLL 3.5M DISC BAR 0 1
GR2432 GLL 3.5M PACKER FRAME 0 1
GRANGE 3.5M SHOULDER PRESS ROLLER
GM-3.5M GLLSCRAPER | (o) oo 0 1
GR933 PACKER ARM BUSH1 1 1
GR934 PACKER ARM BUSH1 1 1
GR935 PACKER ARM OUTER WASHER 1 1
GR970 RAM CLIP STORE RAIL 1 1
GR990 LDL6 REAR PARK STAND OUTER 1 1
AR LEGS AR LEGS (OPTIONAL) 1 1
SB LEGS SB LEGS 1 1
Pin Number Description 3M GLL 3G5LII\./|
GR1347 25MM TABBED PIN 1 1
GR368 CAT 3 TOP LINK PIN 1 1
GR370-SHORT CAT 3 LOWER LINK PIN (SHORT) 1 1
GR938 25MM PACKER DEPTH PIN 1 1
NOTE: Toothed packer roller also available. See page 5 for point options.
29| Page

aftersales@grangemachinery.co.uk

01482 815711
www.grangemachinery.co.uk



mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

GLL 3M

Sub
Sub Assy Part Number Description Qty Assy
Drawing
GR1891 3M 6 LEG SWARDLIFTER MAIN FRAME 1
GR970 RAM CLIP STORE RAIL 1 GRA7
GR1892 SL3M PACKER FRAME 1 GRA18
GR1893 SL3M DISC BAR 1 GRAS
GR1286 PIVOT BUSH TUBE 5
GR935 PACKER ARM OUTER WASHER 2
GR934 PACKER ARM BUSH1 2 GRA18
GR933 PACKER ARM BUSH1 2
GR990 LDL6 REAR PARK STAND OUTER 2
GR1914 LDL6 PARK STAND 2 GRALS
GR16 DISC ARM LEFT 3 GRA2
GR17 DISC ARM RIGHT 3 GRA3
GR18 RAM STOP BRACKET 1 GRA24
GM-3M TPR 3010MM PACKER ROLLER 1
GM-SPR SCRAPER TOP LDL - SCRAPER TOP 12 GRA18
GM-SPR SCRAPER BOTTOM LDL SCRAPER BOTTOM 12
GR1926 SL HOSE STORE 1
GR1935 GRANGE SCRAPER 220 12 GRA17
AR LEGS AR LEGS (GSEASfAAi?(?' GRA40 6 GRA38 /
GRA40
SB LEGS SB LEGS (Optional) 6 GRA 39
Pin Number Description Qty
GR1347 25MM TABBED PIN 2
GR368 CAT 3 TOP LINK PIN 1
GR370-SHORT CAT 3 LOWER LINK PIN (SHORT) 2
GR938 25MM PACKER DEPTH PIN 4

NOTE: Toothed packer roller also available, see GRA18. See page 5 for point

options.

aftersales@grangemachinery.co.uk

01482 815711
www.grangemachinery.co.uk

30|Page



mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

GLL 3.5M

Sub
Sub Assy Part Number Description Qty Assy
Drawing
GR2430 3.5M GLL MAIN FRAME 1
GR1914 LDL6 PARK STAND 4
GR2201 GLL FRONT PARK STAND OUTER 2 GRA20
GR970 RAM CLIP STORE RAIL 1 GRA7
GR1926 SL HOSE STORE 1
GR935 PACKER ARM OUTER WASHER 2
GR934 PACKER ARM BUSH1 2 GRA21
GR933 PACKER ARM BUSH1 2
GR2431 GLL 3.5M DISC BAR 1 GRAS
GR16 DISC ARM LEFT 4 GRA2
GR17 DISC ARM RIGHT 3 GRA3
GR18 RAM STOP BRACKET 1 GRA24
GR1286 PIVOT BUSH TUBE 5
25X32X14 TENSION BUSH 25X32X14 TENSION BUSH 5
GR2432 GLL 3.5M PACKER FRAME 1 GRA21
GR990 LDL6 REAR PARK STAND OUTER 2 GRA19
GM-SPR 3.5M SHOULDER PRESS 3.5M 1
GM-SPR SCRAPER TOP LDL - SCRAPER TOP 18 GRA21
GM-SPR SCRAPER
BOTTOM LDL SCRAPER BOTTOM 18
AR LEGS AR LEGS (GRA38 - 2021, GRA40 - DENMARK) 7 GRA38/
GRA40
SB LEGS SB LEGS (Optional) 7 GRA 39
Pin Number Description Qty
GR370-SHORT CAT 3 LOWER LINK PIN (SHORT) 2
GR1347 25MM TABBED PIN 2
GR368 CAT 3 TOP LINK PIN 1
GR938 25MM PACKER DEPTH PIN 4

NOTE: Toothed packer roller also available, see GRA21. See page 5 for point

options.

aftersales@grangemachinery.co.uk

01482 815711

www.grangemachinery.co.uk

31|Page



mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

Heavy Duty TE Range

cC
Sul:l)\lﬁsnsIEr;bly Description Toolbar | HD TE
TEHD
GM_PB REAR BULK HEAD BRACKET 0 1
GR1 STAND OUTER 0 1
GR1078 DISC BAR SPACER WASHER 0 1
GR1152 DISC BAR 0 1
GR1401-L CCTE HD DISC BAR LEFT 1 0
GR1401-R CCTE HD DISC BAR RIGHT 1 0
GR16 RIGHT DISC ARM 1 1
GR17 LEFT DISC ARM 1 1
GR18 RAM CLIP STOP BRACKET 0 1
GR22 TOP PARALLEL ARM 0 1
GR2391 REAR LADDER 0 1
GR3 HEADSTOCK 0 1
GR358 BOTTOM PARALLEL ARM 0 1
GR570 LEG BEAM 0 1
GR576 SHORT LEG SOCKET 0 1
GR581 LONG LEG SOCKET 0 1
GR618 BULK HEAD REAR OFFSET SPACER 0 1
GR665 CC TOOLBAR STAND 1 0
GR666 CC TOOLBAR LEG SOCKET CLAMP 1 0
GR667 CC TOOLBAR LEG SOCKET 1 0
GR668-L CC TOOLBAR REAR LINKAGE ARM 1 0
GR668-R CC TOOLBAR REAR LINKAGE ARM 1 0
GR679 REAR A-FRAME CLEVIS HITCH 1 0
GR739 CC BULKHEAD 1 0
GR740 CC BULKHEAD LEFT 1 0
GR741 CC BULKHEAD RIGHT 1 0
GR970 RAM CLIP HOLDER RAIL 0 1
GR994-HD CCT-TE HD HEADSTOCK 1 0
GRSP1 STAND OUTER OFFSET SPACER 0 1
GM-LDT HLP GRANGE LDT HEADSTOCK HOSE LOOP PLATE 0 1
RHGR20 LIFTING LOOP 0 1
RHGR22 BULK HEAD PLATE 0 1
RHGR23 STAND LEG 0 1
GM-TPLINK TURN BUCKLE 1 0
AR LEGS AR LEGS 1 1
SB LEGS SB LEGS 1 1

NOTE: See page 5 for point options.

aftersales@grangemachinery.co.uk

01482 815711

www.grangemachinery.co.uk

32|Page


mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

aftersales@grangemachinery.co.uk

01482 815711

www.grangemachinery.co.uk

cc
Pin Number Description Toolbar | HD TE
TE HD
GR368 CAT 3 TOP LINK PIN 1 1
GR370 CAT 3 LOWER LINK PIN (LONG) 1 1
GR672 30X 175 TABBED PIN 1 0
GR673 30 X 155 TABBED PIN 1 0
GR676 30MM DEPTH PIN 1 0
RHGRS5 30X 202 TABBED PIN 0 1
SW369 CAT 4 TOP LINK PIN 1 1
SW371 CAT 4 LOWER LINK PIN (LONG) 1 1
SWP25X120 25X 120MM TABBED PIN 0 1
33|Page


mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

CC TOOLBARTE HD

Sub Assy Part Description Qty :::;
Number .
Drawing
GR668-L CC TOOLBAR REAR LINKAGE ARM 1
GR666 CC TOOLBAR LEG SOCKET CLAMP 4
GR667 CCTOOLBAR LEG SOCKET 4
GR740 CC BULKHEAD LEFT 1
GR739 CC BULKHEAD 1
GR741 CC BULKHEAD RIGHT 1
GR668-R CC TOOLBAR REAR LINKAGE ARM 1
GR665 CCTOOLBAR STAND 2 GRA12
GR994-HD CCT-TE HD HEADSTOCK 1
GR679 REAR A-FRAME CLEVIS HITCH 1
GR16 LEFT DISC ARM 2 GRA2
GR17 RIGHT DISC ARM 2 GRA3
GR1401-L CCTE HD DISC BAR LEFT 1 GRA22
GR1401-R CCTE HD DISC BAR RIGHT 1 GRA22
GM-TPLINK TURN BUCKLE 1 GRA23
SB LEGS SB LEGS 4 GRA39
e | Aeiows o [y )
GRA40
Pin Number Description Qty
GR673 30 X 155 TABBED PIN 4
GR672 30X 175 TABBED PIN 2
GR676 30MM DEPTH PIN 2
GR370 CAT 3 LOWER LINK PIN (LONG) 4
SW371 CAT 4 LOWER LINK PIN (LONG) 2
GR368 CAT 3 TOP LINK PIN 3
SW369 CAT 4 TOP LINK PIN 1
NOTE: See page 5 for point options.
34|Page

aftersales@grangemachinery.co.uk
01482 815711
www.grangemachinery.co.uk



mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

Heavy Duty Track Eradicator

Sub Assy Part Description Qty :::;
Number .
Drawing
GR22 TOP PARALLEL ARM 2
GR358 BOTTOM PARALLEL ARM 2
GRANGE LDT HEADSTOCK HOSE LOOP
GM-LDT HLP PLATE 1
GRSP1 STAND OUTER OFFSET SPACER 2
RHGR20 LIFTING LOOP 2
RHGR22 BULK HEAD PLATE 1
GR3 HEADSTOCK 1
GR2391 REAR LADDER 1
GR618 BULK HEAD REAR OFFSET SPACER 2
GM_PB REAR BULK HEAD BRACKET 1
GR970 RAM CLIP HOLDER RAIL 2
GR1078 DISC BAR SPACER WASHER 2
RHGR23 STAND LEG 2
GRA25
GR1 STAND OUTER 2
GR1152 DISC BAR 1 GRA24
GR18 RAM CLIP STOP BRACKET 1
GR16 DISC ARM LEFT 2 GRA2
GR17 DISC ARM RIGHT 2 GRA3
GR570 LEG BEAM 1
GR576 SHORT LEG SOCKET 2
GR581 LONG LEG SOCKET 2
SB LEGS SB LEGS 4
AR LEGS (GRA38 - 2021, GRA40 - GRA38/
AR LEGS DENMARK). OPTIONAL EXTRA 4 GRA40
Pin Number Description Qty
SWP25X120 25 X 120MM TABBED PIN 2
SW369 CAT4 TOP LINK PIN 1
SW371 CAT 4 LOWER LINK PIN (LONG) 2
GR368 CAT3 TOP LINK PIN 1
GR370 CAT3LOWER LINK PIN (LONG) 2
RHGR5 30X 202 TABBED PIN 8
NOTE: See page 5 for point options.
35|Page

aftersales@grangemachinery.co.uk

01482 815711

www.grangemachinery.co.uk



mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

LDT RANGE

Sub Assembly Number Description LDT 3 LDT 4 LDT 6
1 INCH WASHER 1 INCH WASHER 0 0 1
2018 _6M_0444 6M LDT VALVE BLOCK MOUNT PLATE 0 0

6M_ISL_RAM_STOP

LIFT/LOWER RAM STOP BRKT

aftersales@grangemachinery.co.uk

01482 815711

www.grangemachinery.co.uk

1
0 0 1
6M_LADDER_B_ASSY LADDER 0 0 1
G6M_ISL_0631 PIN STORAGE BRKT 0 0 1
G6M_ISL_1549 LIFTING LUG 0 0 1
GM_PB REAR BULK HEAD BRACKET 1 1 1
GR0O0120 RUBBER BUMP STOP MOUNT 0 0 1
GR00140 WING LEVELLING SHIM 0 0 1
GR1 STAND OUTER 1 1 0
GR1025 2020 6M LDT LEFT WING 0 0 1
GR1026 2020 6M LDT LEFT WING DISC BAR 0 0 1
GR1052 2020 LDT 6M RIGHT WING 0 0 1
GR1054 2020 6M LDT RIGHT WING DISC BAR 0 0 1
GR1070 DISC BAR 1 1 0
GR1076 DISC BAR END C-PLATE 1 1 0
GR1078 DISC BR SPACER WASHER 1 1 0
GR11 LEG BEAM 1 1 0
GR1256-L DISC BAR OUTER MOUNT LEFT 1 1 0
GR1256-R DISC BAR OUTER MOUNT RIGHT 1 1 0
GR1286 PIVOT BUSH TUBE 0 0 1
GR1395 6M DOUBLE VALVE MOUNT 0 0 1
GR1407 DISC OFFSET SPACERS (AR ONLY) 1 1 0
GR1573 6M LDT PIN CALLAR 1 0 0 1
GR1574 6M LDT PIN COLLAR 2 0 0 1
GR1575 6M LDT PIN WASHER 0 0 1
GR1580 ACCUMULATOR BRACKET (AR ONLY) 1 1 0
GR16 DISC ARM RIGHT 1 1 1
GR1618-L 6M ANTI-TWIST BOLT ON BRACKET LEFT 0 0 1
GR1618-R 6M ANTI-TWIST BOLT ON BRACKET 0 0 1
RIGHT
GR1659 6M LDT LEG BEAM VER2 0 0 1
GR1660 2021 6M LDT HEADSTOCK 0 0 1
GR1661 2021 LDT 6M CENTRE DISC BAR 0 0 1
GR1663-L STAND OUTER LEFT 0 0 1
GR1663-R STAND OUTER RIGHT 0 0 1
GR1664 STAND LEG 0 0 1
GR1665 PARALLEL RADIUS ARM OFFSET 0 0 1
GR17 DISC ARM LEFT 1 1 0
GR18 RAM CLIP STOP BRACKET 1 1 1
GR19 RIGHT LEG BEAM EXTENSION 0 1 0
GR20 LEFT LEG BEAM EXTENSION 0 1 0
GR22 TOP PARALLEL ARM 1 1 0
GR28 LH DEPTH WHEEL ARM 0 0 1
36| Page



mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

Sub Assembly Number Description LDT 3 LDT 4 LDT 6
GR3 HEADSTOCK 1 1 0
GR31 RH DEPTH WHEEL ARM 0 0 1
GR358 BOTTOM PARALLEL ARM 1 1 0
GR367-V2 DISC BAR EXTENSIONS 0 1 0
GR8 REAR LADDER 1 1 0
GR881-STL TOP HAT BUSHES 1 1 0
GR970 RAM CLIP HOLDER RAIL 1 1 1
GRSP1 STAND OUTER OFFSET SPACER 1 1 0
HYD_EXT_PLATE BULK HEAD REAR OFFSET SPACER 1 1 1
GM-LDT HLP GRANGE LDT HEADSTOCK HOSE LOOP 1 1 1
PLATE
RADIUS ARM ASSY 1 PARALLEL LINK ARM 0 0 1
RHGR20 LIFTING LOOP 1 1 0
RHGR22 BULK HEAD PLATE 1 1 1
RHGR23 STAND LEG 1 1 0
RHGR26-V2 TIE BAR 1 1 0
RHGR28 LEG BEAM END C-PLATE 1 1 0
RHGR4 STANDARD LDT REAR CLEVIS 0 0 1
SB LEGS SB LEGS 1 1 1
AR LEGS AR LEGS - OPTIONAL 1 1 1
Pin Number Description LDT 3 LDT 4 LDT 6
GM-LDT 6 HTP GRANGE 6M LDT HEADLAND TURN PIN 0 0 1
GR27 HINGE PIVOT PIN 0 0 1
GR368 CAT 3 TOP LINK PIN 1 1 1
GR368 CAT 3 TOP LINK PIN 1 1 1
GR370 CAT 3 LOWER LINK PIN (LONG) 1 1 1
RHGR5 30 X202 TABBED PIN 1 1 0
SW369 CAT 4 TOP LINK PIN 1 1 1
SW371 CAT 4 LOWER LINK PIN (LONG) 1 1 1
SWP 25X 120 25X 120MM TABBED PIN 1 1 0
SWP25X105 25105 TABBED PIN 0 0 1
SWP25X140 25 X 140MM TABBED PIN 0 0 0
SWP30X140 30 X 140 TABBED PIN 0 0 1
SWP30X150 30 X 150 TABBED PIN 0 0 0
SWP30X185 30 X 185 TABBED PIN 0 0 1
SWP30X190 30 X 190 TABBED PIN 0 0 0
NOTE: See page 5 for point options.
37 |Page

aftersales@grangemachinery.co.uk

01482 815711

www.grangemachinery.co.uk



mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

LDT 3M

Description Qty Sub A.SSy
Sub Assy Part Number Drawing
GR22 TOP PARALLEL ARM 2
GR358 BOTTOM PARALLEL ARM 2
GM-LDT HLP GRANGE LDT HEADSTOCK HOSE LOOP PLATE 1
GRSP1 STAND OUTER OFFSET SPACER 2
RHGR20 LIFTING LOOP 2
RHGR22 BULK HEAD PLATE 1
GR3 HEADSTOCK 1
GR8 REAR LADDER 1
HYD_EXT_PLATE BULK HEAD REAR OFFSET SPACER 1
GM_PB REAR BULK HEAD BRACKET 1
GR970 RAM CLIP HOLDER RAIL 2 GRA7
GR1078 DISC BR SPACER WASHER 2
RHGR23 STAND LEG 2
GR1 STAND OUTER 2 GRA4
GR1070 DISC BAR 1 GRAS
GR18 RAM CLIP STOP BRACKET 3 GRA24
GR16 DISC ARM LEFT 3 GRA2
GR17 DISC ARM RIGHT 3 GRA3
GR11 LEG BEAM 1
GR1256-L DISC BAR OUTER MOUNT LEFT 1
GR1256-R DISC BAR OUTER MOUNT RIGHT 1
RHGR28 LEG BEAM END C-PLATE 4
GR1076 DISC BAR END C-PLATE 4
RHGR26-V2 TIE BAR 2
GR881-STL TOP HAT BUSHES 4
GR1580 ACCUMULATOR BRACKET (AR ONLY) 1 GRA6 |
GR1407 DISC OFFSET SPACERS (AR ONLY) 6
SB LEGS SB LEGS 6 GRA39
AR LEGS AR LEGS (GRA38LEé(;2;,P.CriIR§|:2L DENMARK). AR 6 GRA38 /
GRA40
Pin Number Description Qty
SWP 25X 120 25 X 120MM TABBED PIN 2
SW369 CAT 4 TOP LINK PIN 1
SW371 CAT 4 LOWER LINK PIN (LONG) 2
GR368 CAT 3 TOP LINK PIN 1
GR370 CAT 3 LOWER LINK PIN (LONG) 2
RHGRS5 30X 202 TABBED PIN 8
38| Page

aftersales@grangemachinery.co.uk

01482 815711

www.grangemachinery.co.uk



mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

LDT 4M

Sub Assy Part Description aty Sub Assy
Number Drawing
GR22 TOP PARALLEL ARM 2
GR358 BOTTOM PARALLEL ARM 2
GRANGE LDT HEADSTOCK HOSE LOOP
GM-LDT HLP PLATE 1
GRSP1 STAND OUTER OFFSET SPACER 2
RHGR20 LIFTING LOOP 2
RHGR22 BULK HEAD PLATE 1
GR3 HEADSTOCK 1
GRS REAR LADDER 1
HYD_EXT_PLATE BULK HEAD REAR OFFSET SPACER 1
GM_PB REAR BULK HEAD BRACKET 1
GR970 RAM CLIP HOLDER RAIL 2 GRA7 |
GR1078 DISC BR SPACER WASHER 2
RHGR23 STAND LEG 2 GRA4 |
GR1 STAND OUTER 2
GR1070 DISC BAR 1 GRAS |
GR18 RAM CLIP STOP BRACKET 3
GR16 DISC ARM LEFT 4 GRA2
GR17 DISC ARM RIGHT 4 GRA3
GR11 LEG BEAM 1
GR1256-L DISC BAR OUTER MOUNT LEFT 1
GR1256-R DISC BAR OUTER MOUNT RIGHT 1
GR367-V2 DISC BAR EXTENSIONS 2
GR19 RIGHT LEG BEAM EXTENSION 1
GR20 LEFT LEG BEAM EXTENSION 1
RHGR28 LEG BEAM END C-PLATE 4
GR1076 DISC BAR END C-PLATE 4
RHGR26-V2 TIE BAR 2
GR881-STL TOP HAT BUSHES 4
GR1580 ACCUMULATOR BRACKET (AR ONLY) 1 GRA6 |
GR1407 DISC OFFSET SPACERS (AR ONLY) 8
SB LEGS SB LEGS 8 GRA39
AR LEGS g?iII\_IIE\AG:FQ(E)F.{':?RSLEEC;%'I’?IFZ_\I\?ﬁL 8 GRA38 /
GRA40
NOTE: See page 5 for point options.
39|Page

aftersales@grangemachinery.co.uk
01482 815711
www.grangemachinery.co.uk



mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

Pin Number Description Qty

SWP 25X 120 25X 120MM TABBED PIN 2
SW369 CAT 4 TOP LINK PIN 1
SW371 CAT 4 LOWER LINK PIN (LONG) 2
GR368 CAT 3 TOP LINK PIN 1
GR370 CAT 3 LOWER LINK PIN (LONG) 2
RHGR5 30X 202 TABBED PIN 8

aftersales@grangemachinery.co.uk
01482 815711
www.grangemachinery.co.uk

40| Page


mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

LDT 6M

Sub Assy Part Number Description Qty | Sub Assy Drawing
GR1660 2021 6M LDT HEADSTOCK 1
RHGR4 STANDARD LDT REAR CLEVIS 1
GR1663-L STAND OUTER LEFT 1
GR1664 STAND LEG 2 GRAS8
GR1663-R STAND OUTER RIGHT 1
6M_LADDER_B_ASSY LADDER 1
RHGR22 HYD PIPE STOWAGE RACK 1
G6M_ISL_0631 PIN STORAGE BRKT 2
GM-LDT HLP GRANGE LDT HEADSTOCK HOSE LOOP PLATE 1
2018 _6M_0444 6M LDT VALVE BLOCK MOUNT PLATE 1
G6M_ISL_1549 LIFTING LUG 2
GR1395 6M DOUBLE VALVE MOUNT 1
GR970 RAM CLIP STORE RAIL 4 GRA7
HYD_EXT_PLATE REAR BULKHEAD EXTENSION 1
GM_PB REAR BULK HEAD BOARD 1
GR1661 2021 LDT 6M CENTRE DISC BAR 1
GR16 DISC ARM LEFT 6 GRA2
GR17 DISC ARM RIGHT 6 GRA3
1 INCH WASHER 1 INCH WASHER 70
GR1286 PIVOT BUSH TUBE 10
RADIUS ARM ASSY 1 PARALLEL LINK ARM 6
GR1659 6M LDT LEG BEAM VER2 1
GR1618-R 6M ANTI-TWIST BOLT ON BRACKET RIGHT 2
GR1618-L 6M ANTI-TWIST BOLT ON BRACKET LEFT 2
GR1025 2020 6M LDT LEFT WING 1
GR1026 2020 6M LDT LEFT WING DISC BAR 1
GR00120 RUBBER BUMP STOP MOUNT 2
GR00140 WING LEVELLING SHIM 4
GR28 LH DEPTH WHEEL ARM 1 GRA9 LH
GR31 RH DEPTH WHEEL ARM 1 GRA9 RH
GR1052 2020 LDT 6M RIGHT WING 1
GR1054 2020 6M LDT RIGHT WING DISC BAR 1
GR1573 6M LDT PIN CALLAR 1 2
GR1574 6M LDT PIN COLLAR 2 2
GR1575 6M LDT PIN WASHER 2
6M_ISL_RAM_STOP LIFT/LOWER RAM STOP BRKT 2
GR1665 PARALLEL RADIUS ARM OFFSET 2
GR18 RAM STOP BRACKET 3 GRA24
SB LEGS SB LEGS 12 GRA39
AR LEGS (GRA38 - 2021, GRA40 - DENMARK). AR
AR LEGS ( LEGS OPTIONAL ) 12 GRA38 / GRA40
41| Page

aftersales@grangemachinery.co.uk

01482 815711

www.grangemachinery.co.uk



mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

aftersales@grangemachinery.co.uk

01482 815711
www.grangemachinery.co.uk

Pin Number Description Qty
SWP30X185 30 X 185 TABBED PIN 16
GR370 CAT 3 LOWER LINK PIN (LONG) 2
SwW371 CAT 4 LOWER LINK PIN (LONG) 2
GR368 CAT 3 TOP LINK PIN 1
SW369 CAT 4 TOP LINK PIN 1
SWP30X150 30 X 150 TABBED PIN 4
SWP25X105 25105 TABBED PIN 9
SWP25X140 25 X 140MM TABBED PIN 3
GR27 HINGE PIVOT PIN 2
SWP30X190 30 X 190 TABBED PIN 2
GM-LDT 6 HTP GRANGE 6M LDT HEADLAND TURN PIN 2
SWP30X150 30 X 150 TABBED PIN 4

NOTE: See page 5 for point options.
42 |Page


mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

aftersales@grangemachinery.co.uk

01482 815711
www.grangemachinery.co.uk

GRA1-2019 AR LEG ASSEMBLY

5

4 3 2 ]
ITEM MO, PART MUMBER DESCRIPTION QTY
1 GM-ARLT AUTO RESET LEG TOP 1
2 GM-ARLB AR LEG BOTIOM 1
3 GM-TB262030 20%26X30 SPRING TENSION BUSH 2
4 (GM - 5TP GRAMGE STAMDARD POINT 1
5 GM-ARBF DIA 22 X 76 TABBED PIN 1
13 GM-ARTP DIA 22 X 104 TABBED PIN 1
7 Gr-miow M10 PLAIN WASHER 4
8 GM-M10 NYLOC M10 LOCKING NUT 3
9 GM 10-40 10 040 HEX BOLT 8.8 3
10 |GM-M20W M20 PLAIN WASHER 2
11 GM-M20 NYLOC M20 NYLOCK NUT 8.8 1
12 |GM20-90 M20 X 90 HEX 8.8 1
13 |GM-AR22 GM - AUTO RESET CYLINDER 1
@ N7 ARLES A
GRANGE MACHINERY ™™ A3
BOGGLE LANE, GRAI1
HULL. HUTT 4PT.
4 3 2 1

43 |Page


mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

aftersales@grangemachinery.co.uk

01482 815711

www.grangemachinery.co.uk

@
@
®

GRA2 — DISC ASSEMBLY LEFT

5

4 3 2
ITEM MO, PART MUMEBER DESCRIFTION QTY.
1 GM-SDA-L DISC ARM LEFT !
2 GM-FCD FROMNT CUTTING DISC £00MM 1
3 GM-BAA ARIHUB BEARING 1
4 [GIMZZNYLOC GM-M22 NNF ]
5 |cM-MI225F GM-M12/25F 4
& |cmswiz GM-M12 SW 4
7 GM-M22 W GM-M22/W 1
8 GM-MT12 W GM-MT12/W 8
9 |cmM-MI2NYLOC 1M12 LOCKING NUT 4
10 |oM 12-50 GM-M12/50 4
11 GM-SHAB GM-SHABR 4
&
I
P) _F
@/’ /
o ()
P o‘-; >
o %’;"6)
0 D7)
¥
|H-I-!‘! C :‘ DISC ASSEMBLY
GRANGE MACHINERY  |™™ A3
BOGGLE LANE, GRA2
HULL. HUTT 4PT.
4 3 2

44 |Page


mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

aftersales@grangemachinery.co.uk

01482 815711

www.grangemachinery.co.uk

4

GRA3 — DISC ASSEMBLY RIGHT

5

.

3 2 1
ITEM MNO. PART NUMBER DESCRIPTION QY.
1 |GMSDAR DISC ARM RIGHT ]
2 (GM-FCD FROMNT CUTTING DISC 400MM 1
3 (GM-BAA ARl HUB BEARING 1
4 [SIAMZ2NYLOC GM-M22 NNF ]
5 ?"2‘;?}25 HEX BOLT FINE GM-M12/25F 4
6 |omswiz GM-M12 SW 4
7 (GM-M22 W GM-M22/W 1
g GM-M12W GM-M12/W 8
9 |oMMI2NYLOC M12 LOCKING NUT 4
10 |GM 1250 GM-M12/50 4
11 GM-SHAB GM-SHAB 4

GRANGE MACHINERY
BOGGLE LANE,
HULL. HUT1 4PT.

3

" DISC ASSEMBLY

RIGHT

T | OF

A3

45| Page


mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

aftersales@grangemachinery.co.uk
01482 815711
www.grangemachinery.co.uk

GRA4 — STAND & PIN
5 4

3 2 1
MEMNO. | PART NUMBER DESCRIPTION Qry.
1 |RHGR23 STAND LEG 1
2 Istand Pin STAND PIN 1
DO NOT SCALE DRAWNG BEVEION
GRANGE et
GRANGE MACHINERY ™™
BOGGLE LANE, GRA4
HULL. HUT1 4PT. —
5 4 3 I

A3

46 | Page


mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

GRAS — DISC ADJUSTMENT ASSEMBLY

8 7 4 5 4 3 2 1
F F
ITEM MO, PART NUMEBER DESCRIPTION QTY.
1 GM-DR HYDRAULIC CYLINDER 1
2 SWP25X120 25 X 120 TABBED PIM 2
3 GM-001 3/8" BANJO TUBE 42MM 1
4 GMDACY CARRIAGE DISC RAM CHECK ]
. VALVE .
3/8" DOWTY WASHER [GM-
5 GM-DOWTY 3.8 DOWTY 3/8) 4
6 GM-BANJO BOLT 3.3 3/8" BSP BANJO BOLT 2
7 GM-DRS CYLINDER END STOP 1
D D
C C
B B
DO MOT SCALE DRAWING BEVEIOR
=T=IN[=]= DISC ADJUSTMENT
. w | ASSEMBLY |,
GRANGE MACHINERY ™™ A3
BOGGLE LANE, GRAS5
HULL. HUTT 4PT. e T
8 7 4 5 4 3 2 1

47 |Page
aftersales@grangemachinery.co.uk

01482 815711
www.grangemachinery.co.uk



mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

aftersales@grangemachinery.co.uk
01482 815711
www.grangemachinery.co.uk

6

GRA6 — ACCUMULATOR & BRACKET

5

4 3 2 1

ITEM NO. PART NUMBER DESCRIPTION Qry.
1 GR1580 ACCUMULATOR BRACKET BASE 1
2 GM-ACC BRKT-1 ACCUMULATOR BRACKET STRAP 4
3 GM-ACC-3L 3L ACCUMULATOR 2
4 GM-M10W M10 PLAIN WASHER 16
5 GM-M10 NYLOC MI10 LOCKING NUT 8
[ GM 10-25 M10 025 HEX BOLT - 8.8 8

=T=1N

i

GRANGE MACHINERY
LANE,

BOGGLE

HULL. HUT1 4PT.

3

DI HOT SCALE DRAWNG:

"ACCUMULATOR &

REVEON

BRACKET

GRA6

SCALETS

oF

1

A3

48 |Page


mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

8 7 & 5 4 3 2 1
ITEM MO, PART NUMEER DESCRIPTION QTY.
F 1 GR?70 RAM CLIP STORE RAIL 1 F
5 GILHSLC RAM LIMITING COLLARS [PACK 5
COLOUR THICKNESS
BLUE 7MM
E RED TOMM E
GREEN T3MM
YELLOW TOMM
BLACK 38MM
D D
C C
B B
) RAM CLIP HOLDER
. ASSEMBLY |,
GRANGE MACHINERY ™™ 3
BOGGLE LANE, GRA7 .
HULL. HU1T 4PT.
8 7/ b 5 4 3 2 1
aftersales@grangemachinery.co.uk
01482 815711
www.grangemachinery.co.uk

49 |Page


mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

aftersales@grangemachinery.co.uk
01482 815711
www.grangemachinery.co.uk

/
A\

GRA8 —STAND & PIN

5

4 3 2 1
ITEM NO. PART NUMBER DESCRIPTION ary.
1 GR14644 STAND LEG 1
2 Stand Pin STAND PIN 1
— == STAND & PIN
GRANGE MACHINERY ™"
BOGGLE LANE, GRAS8
HULL. HU11 4PT. rrereT
4 3 2 1

A3

50| Page


mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

aftersales@grangemachinery.co.uk
01482 815711
www.grangemachinery.co.uk

GRAS LH — DEPTH WHEEL ARM

3 5 4 3 7 1
ITEM NO. PART MUMBER DESCRIPTION QTY.

1 (GR28 WHEEL ARM 1

2 SWP25X105 PIM 25 X 105 1

3 SWP30x170 PIN 30 X 190 1

4 GM-MT2 W GM-M12/W 2

5 GM-M12 NYLOC MI12 LOCKING NUT 1

6 (GM-12-50 GM-M12/50 1

7 GM-LDT LW WHEEL 1

a8 GM-LWTB TURN BUCKLE 1

9 GM-LDT LW LN WHEEL NUT 5

WHEEL NUT 6M LDT = GM-LDT LW N

END CAP 6M LDT = GM-LDT SA EC

GRANGE MACHINERY
BOGGLE LANE,
HULL. HUTT 4PT.

6 5 4 3

DG MO SCALE DRAWING:

"DEPTH WHEEL ARM

GRA? LH

SCALEN0

SHERT 1 0F )

1

Ad

51| Page


mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

aftersales@grangemachinery.co.uk

01482 815711

www.grangemachinery.co.uk

7

GRAS RH — DEPTH WHEEL ARM

5 4 3 1
ITEM NO. PART MUMBER DESCRIPTION QTy.
1 SWP25X105 PIN 25 X 105 1
2 SWP30x1590 Pl 30 X 190 1
3 GM-MITZ2 W GM-M12/W 2
4 GM-M12 NYLOC M12 LOCKING NUT 1
5 GM-12-50 GM-M12/50 1
é gral RH DEPTH WHEEL ARM 1
7 GM-LDT LW WHEEL 1
il SWMI14650 WHEEL STUD 5
9 GM-LDT LW LN WHEEL NUT 5
10 |GM-LWTB TURN BUCKLE 1

END CAP FOR éM LDT = GM-LDT SA EC

WHEEL NUT FOR &M LDT = GM-LDT LW N

3

SCALENH

GRA9 RH

SHEET 1 OF 1

1

D QT SCALE DRAWING: BEVEIOHN

m"bEPTH WHEEL ARM

GRANGE MACHINERY
BOGGLE LANE,
HULL. HUTT 4PT.

A3

52| Page


mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

GRA10 - CC TOOLBAR LEG SOCKET

8 7 7 5 4 3 p) 1
ITEM MO, PART NUMBER DESCRIPTION QrTY.
1 GRé&64 CC TOOLBAT LEG SOCKET CLAMP 1
F 2 GR&&AT CC TOOLBAR LEG SOCKET 1 F
3 GRA3Y 2022 SHEAR BOLT LEG 1
4 |GM20-140 M20 X 120 HEX 8.8 4
5  |GM-M20 W M20 PLAIN WASHER 8
6 |GM-M20 NYLOC M20 NYLOCK NUT 8.8 4
E N E
O
@
D D
C C
B B
D0 MO SCALE DRAWNG PEVEION
=] {3 CCTOOLBAR LEG
N < SOCKET A
GRANGE MACHINERY ™™ A3
BOGGLE LANE, GRA10
HULL. HU11 4PT, — e
8 7 6 5 4 3 p) 1

53| Page
aftersales@grangemachinery.co.uk
01482 815711
www.grangemachinery.co.uk



mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

aftersales@grangemachinery.co.uk
01482 815711
www.grangemachinery.co.uk

GRA11 - CC TOOLBAR LEG SOCKET - HEADSTOCK

[

%

0000000

5

4 3 2 1
ITEM NO. PART NUMBER DESCRIPTION Qry.
1 GR%95 LEG SOCKET FLUSH 1
2 GRA39 2022 SHEAR BOLT LEG 1
™ = ‘ o= - CC TOOLBAR LEG
SOCKET - HEADSTOCK A
GRANGE MACHINERY ™"
BOGGLE LANE, GRAIT
HULL. HU11 4PT. e
4 3 2 1

AZ

54| Page


mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

aftersales@grangemachinery.co.uk
01482 815711
www.grangemachinery.co.uk

@@@'Q

GRA12 — STAND & PIN
5 4

3 2
ITEM NO. PART NUMBER DESCRIPTION QTy.
1 GR&65 CC TOOLBAR STAND 1
2 Stand Pin STAND PIN 1

DO NOT SCALE DRAWNG REVEION

==\

[T

GRANGE MACHINERY

BOGGLE

LANE,

HULL. HUT1 4PT. P

3

1=  STAND &PIN

GRA12

SHEET | CF

A3

55| Page


mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

GRA13 — ACCUMULATOR BRACKET ASSEMBLY

8 7 6 5 4 3 2 1
ITEM NO. PART NUMBER DESCRIPTION Qry.
F 1 GM-ACC BRKT ACCUMULATOR BKT 2 F
2 GM-ACC BRKI-1 ACCUMULATOR BRACKET STRAP| 2
3 GM-ACC-3L 3L ACCUMULATOR 1
4 GM-M10W M10 PLAIN WASHER 8
5 GM-M10 NYLOC M10 LOCKING NUT 4
3 GM 10-25 M10 025 HEX BOLT - 8.8 4
E E
D D
C C
B B
™ ™ ‘ = ACCUMULATOR
A BRACKET ASSEMBLY
GRANGE MACHINERY ™™ A3
BOGGLE LANE, GRA13
HULL. HUT1 4PT. —
8 7 6 5 4 3 2 1

56 |Page
aftersales@grangemachinery.co.uk
01482 815711
www.grangemachinery.co.uk



mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

aftersales@grangemachinery.co.uk
01482 815711
www.grangemachinery.co.uk

GRA14 - AR LEG ASSEMBLY

5 4 3 2 1
ITEM NO. PART NUMBER DESCRIPTION QY
1 GR1177 AR CC LEG SOCKET FRONT 1
2 GR1180 AR CC LEG SOCKET REAR 1
AR CC LEG SOCKET FRONT MID
GR1179-L OFFSET 1
AR CC LEG SOCKET FRONT MID
GR1179-R OFFSET 1
GRAI 2019-2020 AR LEG ASSY 4
GR666 CC TOOLBAT LEG SOCKET CLAMP 2
GM-M20 W MZ20 PLAIN WASHER 16
GM-M20 NYLOC M20 NYLOCK NUT 8.8 8
GM 20-140 M20 X 120 HEX 8.8 8

D0 DT SCALE DRAWND BEVEIOH

H -i-!v[r =

DG M

GRANGE MACHINERY
GLE LANE, GRA14

BOGGLE

HULL. HUTT 4PT.

3

SCALE|50 SHEET 1 CF

1

AR LEG ASSEMBLY

A3

57| Page


mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

aftersales@grangemachinery.co.uk
01482 815711
www.grangemachinery.co.uk

)

z @

A
\

GRA15 — STAND & PIN

b 5 4 3 2 1
ITEM NO. PART NUMBER DESCRIPTION Qry.
1 GR20%8 STAND 1
N 2 Stand Pin STAND PIN 1
L S — .
Eﬂ-i-!‘! SE STAND & PIN
GRANGE MACHINERY | ™"
BOGGLE LANE, GRAI1S
HULL. HU11 4PT, — —
b 5 4 3 1

A3

58 | Page


mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

GRA16 — STAND, BRACKET & PIN

8 7 b 5 4 3 2 1
ITEM NO. PART NUMBER DESCRIPTION Qry.
F 1 GR990 LDL 6 REAR PARK STAND OUTER 1 F
2 GR1345 LDL6 PARK STAND 1
3 stand Pin STAND PIN ]
4 GM-M16 NYLOC M16 LOCKING NUT 2
5 GM 16-140 M16 050 HEX BOLT 8.8 2
& GM-M16 W M16 PLAIN WASHER 2
E E
g
@
D g D
0
. @] )
0
B B
v D0 NOA SCALE DRAWING REVEION

=T=TN[=]= STAND, BRACKET &

R | PIN N
GRANGE MACHINERY ™™ A3
BOGGLE LANE, GRAIT6
HULL. HU11 4PT. —
8 7 6 5 4 3 2 1

59 |Page
aftersales@grangemachinery.co.uk
01482 815711
www.grangemachinery.co.uk



mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

aftersales@grangemachinery.co.uk
01482 815711
www.grangemachinery.co.uk

GRA17 — GRANGE GLL TOOTHED ROLLER SCRAPER

6

5

A3

4 3 2 1
ITEM NO. PART NUMBER DESCRIPTION QrTy.
1 GM-GLL SCPR GRANGE SCRAPER 220 1
2 GM-20X20UB MI12X20 U BOLT 2
3 GM-M12 NYLOC M12 LOCKING NUT 4
4 GM-M12 W GM-MI12/W 4
=]=] N ~ GRANGE GLL TOOTHED
= ROLLER SCRAPER
GRANGE MACHINERY ™™
BOGGLE LANE, GRA17
HULL. HU11 4PT. —
4 3 2 1

60| Page


mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

aftersales@grangemachinery.co.uk

ca

01482 815711

www.grangemachinery.co.uk

GRA18 — GLL 3 PACKER ASSEMBLY

5

4

3 2 1

ITEM NO. PART NUMBER DESCRIFTION Qry.
1 GR1892 SL3M PACKER FRAME 1
2 GR35 PACKER ARM OUTER WASHER 2
3 GR934 PACKER ARM BUSH 1 2
4 GR933 PACKER ARM BUSH 1 2
5 GM-3M TPR 3M TOOTHED PACKER ROLLER 1
6 GM -UCF 212 FLANGE BEARING 2
7 GM 30-100 M30X100 BOLT 2
8 GRA17 GRANGE G‘é_éég'()lggED ROLLER 12
? GM-M20 W M20 PLAIN WASHER 16
10 GM-M20 NYLOC M20 NYLOCK NUT 8.8 8
11 GM 20-70 M20 X 70 HEX 8.8 8
12 GM-M30 W M30 PLAIN WASHER 2
13 GM-M30 NYLOC M30 LOCKING NUT 2

NOTE: IF SPR PACKER IS FITTED USE UCF210 FLANGE BEARING

DETAIL A
SCALE ] :2

DO NOT SCALE DRAWNG. REVEION

GRANGE MACHINERY
LANE,
HULL. HUT1 4PT.

BOGGLE
3

ASSEMBLY
GRAI18

SCALENE) SHEET 1 CF

1

GLL 3 PACKER

Al

b

6l|Page


mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

GRA19 — STAND ASSEMBLY

8 7 6 5 4 3 y) T
ITEM NO. PART NUMBER DESCRIPTION Qry.

F 1 GRI1914 SDL& PARK STAND 1 F

2 GRS20 LDL & REAR PARK STAND QOUTER 1

3 Stand Pin STAND PIM 1

4 |[GM-MISNYLOC M16 LOCKING NUT 2

5 [GM-MIGW M16 PLAIN WASHER 2

6 oM 16140 M16 050 HEX BOLT 8.8 2
E E
D D
c c

a
B B
Qv
=183 STAND ASSEMBLY
A _ A
GRANGE MACHINERY | ™™ A3
BOGGLE LANE, GRA19
HULL. HUT1 4PT. — —
8 7 6 5 4 3 y) 1

62| Page
aftersales@grangemachinery.co.uk
01482 815711
www.grangemachinery.co.uk



mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

Jo
—

aftersales@grangemachinery.co.uk
01482 815711
www.grangemachinery.co.uk

v/4

GRA20 — GLL 3.5 MACHINE STANDS
5

3 4 3 2 1
ITEM NO. PART NUMBER DESCRIPTIOMN QTyY.
1 GR1914 SDLS PARK STAND 2
2 GR2201 GLL FRONT PARK STAND OUTER 1
3 GR920 LDL & REAR PARK STAND OUTER 1
4 |GM-MI6NYLOC M16 LOCKING NUT 2
5 [GM-MI6W M16 PLAIN WASHER 4
6 |GM 16140 M16 050 HEX BOLT 8.8 4
7 Stand Pin STAND PIN 2
=== GLL 3.5 MACHINE
GRANGE MACHINERY ™™ A3
BOGGLE LANE, GRA20
HULL. HUT1 4PT. _—
3 5 4 3 2 1

63| Page


mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

GRA21 - GLL 3.5 PACKER ASSEMBLY

8 7 [ 5 4

NOTE: IF TOOTHED PACKER ROLLER IS FITTED,
USE UCF212 (60MM FLANGE BEARING)

DETAIL A
SCALE1:11

aftersales@grangemachinery.co.uk

01482 815711

www.grangemachinery.co.uk

3 2 1

erquNf PART NUMBER DESCRIPTION Qry.
1 |GR2432 GLL 3.5M PACKER FRAME 1
2 |GR933 PACKER ARM BUSH 1 2
3 |GR934 PACKER ARM BUSH 1 2
4 |GR935 PACKER ARM OUTER WASHER 2
5 |GM 30-100 M30X100 BOLT 2
6 |GM-M30 NYLOC M30 LOCKING NUT 2
7 |GM-M30 W M30 PLAIN WASHER 2
8 |GM -UCF210 50MM FLANGE BEARING 2
5 |GM-SPR SCRAPER [DL - SCRAPER BOTTOM ”

BOTIOM [HANGER)
10 [SMSPRSCRAPER LDL - SCRAPER TOP 18
1 IGM35M GLL GRANGE 3.5M GLLSHOULDER | ,
SCRAPER PRESS ROLLER SCRAPER

12 |GM-SPR 3.5M SHOULDER PRESS ROLLER 3.5M | |1
13 |GM -M12x90 Ubolf M16X90 U BOLT 36
14 |GM-MIZW GM-MI12/W 72
15 |GM-M12 NYLOC M12 LOCKING NUT 72
16 [GM-M16W M16 PLAIN WASHER 16
17 |GM-M16 NYLOC M16 LOCKING NUT 8
18 |GM 16-60 M16 060 HEX BOLT 8.8 8
19 [em-M1ow M10 PLAIN WASHER 72
20 |GMm 10-40 M10 040 HEX BOLT 8.8 36
21 |GM-M10 NYLOC M10 LOCKING NUT 36

SCALE1:2

==\ © GL
CRANGE BRIty

GRANGE MACHINERY

BOGGLE LANE,
HULL. HUTT 4PT.

3

DWE HO)

GRA21

SCALENE) SHEET 1 OF

DO HOT SCALE DRAWING REVEON

L 3.5 PACKER

Ad

64| Page


mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

aftersales@grangemachinery.co.uk
01482 815711
www.grangemachinery.co.uk

GRA22 — HYDRAULIC CYLINDER ASSEMBLY

[

5

4 3 2 1
ITEM NO. PART NUMBER DESCRIPTION QryY
: GMLLCCT CCT SINGLE ;}E\'I;L?G LIFT/LOWE :
GR&T2 30 X 175 TABBED PIN 1
GR&73 30 X 155 TABBED PIN 1
HYDRAULIC CYLINDER
ASSEMBLY
GRANGE MACHINERY | ™™ A3
BOGGLE LANE, GRA22
HULL. HU11 4PT. —
4 3 2 1

65| Page


mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

aftersales@grangemachinery.co.uk
01482 815711
www.grangemachinery.co.uk

GRA23 — CCT TOP LINK

5 4 3 2 1
TEMNO. | PART NUMBER DESCRIPTION arv.
1 |[GMIPLNK TURN BUCKLE 1
2 |GRaes CAT3TOP LINK PIN 2
CCTTOP LINK

GRANGE MACHINERY
BOGGLE LANE,
HULL. HUTT 4PT.

3

EH -i_! "[! 3

lllllll

Ad

66 | Page


mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

aftersales@grangemachinery.co.uk
01482 815711
www.grangemachinery.co.uk

GRA25 — STAND ASSEMBLY

5

A3

4 3 2 1
ITEM NO. PART NUMBER DESCRIPTION Qry.
1 RHGR23 STAND LEG 1
2 GRSPI STAND OUTER OFFSET SPACER 1
3 GR1 STAND OUTER 1
4 Stand Pin STAND PIN 1
H -i-! i! E.:- = STAND ASSEMBLY
GRANGE MACHINERY ™"
BOGGLE LANE, GRA25
HULL. HUT1 4PT, =
4 3 1

67| Page


mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

GRA26 — CLIP HOLDER ASSEMBLY

8 7 [+ ) 4 3 2 1
ITEM NO. PART MNUMBER DESCRIFTION QTY.
F 1 GR362 CLIP HOLDER 1 F
5 eMHsLC RAM LIMITING COLLARS [PACK 5
OF 5)
COLOUR THICKNESS
BLUE 7MM
RED TOMM
E GREEN 13MM E
YELLOW T9MM
BLACK 38MM
D D
C C
B B

=T=TN " CLIP HOLDER
, GRAN G YA

GRANGE MACHINERY | ™™ e
BOGGLE LANE, GRA24
HULL. HU] ] 4PT' SCALENS SHEET 1 OF 1
8 7 o} 5 T : a ]

68 | Page
aftersales@grangemachinery.co.uk

01482 815711
www.grangemachinery.co.uk



mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

aftersales@grangemachinery.co.uk

GRA 27 — LDL 3 PACKER ROLLER ASSEMBLY

3 2

ITEM MO, PART MUMBER DESCRIPTION QTY.
1 GR804 LDL 3 PACKER FRAME 1
2 |SMELDLIPR TPR SCRAPER 12
3 |GM3MTPR 3M TOOTHED PACKER ROLLER ]
4 |GM-UCF212 FLANGE BEARING 2
5 |GM 16-60-CSNK M16 COUNTERSUNK BOLT 8
5 |ommisw M16 PLAIN WASHER 8
7 |emmisNYLOC M16 LOCKING NUT 8
8 |GM-90x90UB M12X90 U BOLT 24
@ GM-MITZ W GM-MI12/W 48
10 |GM-MI2ZNYLOC M12 LOCKING NUT 48

01482 815711

www.grangemachinery.co.uk

NOTE: IF TOOTHED PACKER IS FITTED
USE UCF210 50MM FLANGE BEARING

(19)

S\ 35@

DETAIL B
SCALET:8

DO WO SCALE DRAWING

DETAIL A
SCALE1:2

LDL 3 PACKER

@]

[ﬂ-i-! ‘! C :‘

GRANGE MACHINERY
BOGGLE LANE,
HULL. HUTT 4PT.

3

ROLLER ASSEMBLY

GRA27 -

CALENSD SHEET 1 OF )

2 1

69| Page


mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

aftersales@grangemachinery.co.uk
01482 815711
www.grangemachinery.co.uk

GRA28 — STAND REAR ASSEMBLY

& 5 4 3 2 1
ITEM NO. PART NUMBER DESCRIPTION QrTy.
1 (GR405 LDL3 STAND REAR 1
2 Stand Pin STAND PIM 1
<>
©
©
Q
Q
Q
[\)
W

DO HOT SCALE DRAWING REVEON

=1=  STAND REAR
ASSEMBLY

GRANGE MACHINERY
BOGGLE LANE,
HULL. HUTT 4PT.

3

D MO

GRA?28

SCALETI0 SHEET 1 OF

2 1

A3

70| Page


mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

aftersales@grangemachinery.co.uk

01482 815711

www.grangemachinery.co.uk

GRA29 — LDL 4 F PACKER ASSEMBLY LEFT

[

5 4

NOTE: IF TOOTHED PACKER IS FITTED

USE UCF212 60MM FLANGE BEARING

3 2
ITEM NO. PART NUMBER DESCRIPTION QrTy.
1 GR14&48 LDL4 LW PACKER FRAME 1
2 |GR933 PACKER ARM BUSH 1 2 |f
3 |GRya4 PACKER ARM BUSH | 2
4 |GR935 PACKER ARM OUTER WASHER 2
5  |GM-SPR2M 2M SHOULDER PRESS ROLLER 1
6 [GMSPRSCRAPER LDL - SCRAPER TOP 10
S |GM-SPR SCRAPER LDL - SCRAPER BOTIOM o
BOTTOM [HANGER) E
8 |GM-90x90UB M12X90 U BOLT 20
9 [oMMI2ZW GM-MI12/W 40
10 [GM-M12 NYLOC M12 LOCKING NUT 40
11 |GM 30-100 M30X 100 BOLT 2
12 [GM-M30 NYLOC M30 LOCKING NUT 2
13 |GM-M30 W M30 PLAIN WASHER 2
14 |GM-UCF 210 50MM FLANGE BEARING 2 P
15 |GM 16-60-CSNK MI6 COUN RSNk BOLT 8
16 |GM-MI16W M16 PLAIN WASHER 8
17 |GM-M16 NYLOC M16 LOCKING NUT 8
18 |GM-MI10W M10 PLAIN WASHER 40
19 |GM 10-40 M10 040 HEX BOLT 8.8 20
20 |GM-M10NYLOC M10 LOCKING NUT 20 [C
DETAIL A
SCALE1:2 B
SCALE ] :5 DO NOT SCALE DRAWNG BEVEION
=EAN i LDL4FPACKER
ASSEMBLY LEFT A

GRANGE MACHINERY
LANE,

BOGGLE

HULL. HUT1 4PT.

3

[T

GRA29

SCALE:NS0 SHEET 1 OF

1

A3

71| Page


mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

aftersales@grangemachinery.co.uk
01482 815711
www.grangemachinery.co.uk

GRA30—-LDL 4 F PACKER ASSEMBLY RIGHT
3 5 4 3 y)

ITEM NO. PART NUMBER DESCRIPTION Qry.
1 GR1450 LDL4 RIGHT WING PACKER FRAME 1
2 GR933 PACKER ARM BUSH 1 2
3 GR934 PACKER ARM BUSH 1 2
4 GR935 PACKER ARM QUTER WASHER 2
5  |GMSPR2M 9M SHOULDER PRESS ROLLER 1
6 [AASPRSCRAPER LDL - SCRAPER TOP 10
5 |GM-SPR SCRAPER LDL - SCRAPER BOTTIOM o

BOTTOM [HANGER)

8  |GM-90X90UB M12X90 U BOLT 20
9 GM-M12 W GM-MI12/W 40
10 |GM-MI2 NYLOC M12 LOCKING NUT 40
11 |GM30-100 M30X100 BOLT 2
12 |GM-M30 NYLOC M30 LOCKING NUT 2
13 |GM-M30 W M30 PLAIN WASHER 2
14 |GM-UCF 210 50MM FLANGE BEARING 2
15 |GM 16-60-CSNK M16 COUNTERSUNK BOLT 8
16 |GM-MI6W M16 PLAIN WASHER 8
17 |GM-MI16 NYLOC M16 LOCKING NUT 8
18 |GM-MIOW M10 PLAIN WASHER 40
19 |GM 10-40 M10 040 HEX BOLT 8.8 20
20 |GM-MIO NYLOC M10 LOCKING NUT 20

NOTE: IF TOOTHED PACKER IS FITTED USE
UCF212 60MM FLANGE BEARING

DETAIL B
SCALE1:5

DETAIL A
SCALE1:2

EH _i-! ‘! = :

GRANGE MACHINERY
LANE,
HULL. HUT1 4PT.

BOGGLE

4 3

[T

GRA30

SCALE5) SHEET 1 OF

DO HOT SCALE DRAWNG REVEION

1

" LDL 4 F PACKER
ASSEMBLY RIGHT

A3

72| Page


mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

aftersales@grangemachinery.co.uk
01482 815711
www.grangemachinery.co.uk

e e O %

GRA32 — LEG STAND ASSEMBLY

5 4 3 2 1
ITEM NO. PART NUMBER DESCRIPTION Qry.

1 GRF90 LDL 6 REAR PARK STAND OUTER 1
2 GR1345 LDLé PARK STAND 1
3 Stand Pin STAND PIN 1
4 GM-M16 NYLOC M16 LOCKING NUT 2
5 GM-M16 W M16 PLAIN WASHER 2
[ GM 16-140 M16 050 HEX BOLT 8.8 2

D0 NOT SCALE DRAWING FEVEON

GRANGE MACHINERY

BOGGL
3

E

LANE, " GRA32

HULL. HUT1 4PT.

SCALET:ID SHEET 1 OF

1

A3

73| Page


mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

GRA33 — LDL DISC ADJUSTMENT CYLINDER ASSEMBLY

8 7 6 5 4 3 2 1
- ITEM NO. PART NUMBER DESCRIPTION QY.
F 1 GM-DR HYDRAULIC CYLINDER 1 F
2 GR1347 PIM 2
3/8" DOWTY WASHER [GM-
3 GM-DOWTY 3.8 DOWTY 3/8) 4
4 GM-001 3/8" BANJO TUBE 42MM 1
CARRIAGE DISC RAM CHECK
5 GM-DA-CV VALVE 1
E 6 GM-BANJO BOLT 3.8 3/8" BSP BANJO BOLT 2 L
7 GM-DRS CYLINDER END STOP 1
D D
| \
| ]
)
Cl | C
W
®
B B
TSCALEDRAWING | REVEION
LDL DISC ADJUSTMENT
A CYLINDER ASSEMBLY
GRANGE MACHINERY  |™™™ A3
BOGGLE LANE, GRA33
HULL. HUTT 4PT.
8 7 o] 5 4 3 2 1

74| Page

aftersales@grangemachinery.co.uk
01482 815711
www.grangemachinery.co.uk



mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

NOTE: IF TOOTHER PACKER IS FITTED
USE UCF212 60MM FLANGE BEARING

o)

aftersales@grangemachinery.co.uk
01482 815711
www.grangemachinery.co.uk

GRA34 — LDL 5 PACKER ASSEMBLY LEFT

é

5

4 3 2 1
TEM NO. PART NUMBER DESCRIPTION ar.
1 |GrR227 LDL 5 PACKER FRAME LEFT 1
2 |Gr33 PACKER ARM BUSH 1 2
3 |Gro3a PACKER ARM BUSH 1 2
4 |GRre3s PACKER ARM OUTER WASHER 2
5  |GM30-100 M30X100 BOLT 2
6 |GM-M30NYLOC M?30 LOCKING NUT 2
7 |cM-M30W M30 PLAIN WASHER 2
g [CM-SPRSCRAPER LDL - SCRAPER TOP 13
5 |GM-SPR SCRAPER (DL - SCRAPER BOTTOM -
BOTTOM [HANGER]
10 |GM-90X90UB M12X90 U BOLT 26
1 [GMmIzw GM-MI2/W 52
12 |GM-M12 NYLOC M12 LOCKING NUT 52
13 IGMSPR 2.5M DL SHOULDER PRESS ROLLER !
14 |GM-UCF210 50MM FLANGE BEARING 2
M16 COUNTERSUNK BOLT
15 |oM 16-60-CSNK QUNTERSUR 8
16 [GM-MI6W M16 PLAIN WASHER 8
17 |GM-MI16 NYLOC M16 LOCKING NUT 8
18 |GM-MIOW M10 PLAIN WASHER 52
19 |GM 10-40 M10 040 HEX BOLT 8.8 26
20 |[GM-MIONYLOC M10 LOCKING NUT 26
DETAIL A
SCALE1:2
DETAIL B
SCALE 1: 10
|H-I-!‘! I : LDL 5 PACKER
GRANGE MACHINERY ™™ A3
BOGGLE LANE, GRA34
HULL. HU11 4PT. —
4 3 2

75| Page


mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

GRA35 - LDL 5 PACKER ASSEMBLY RIGHT

B8 7 6 5 4 3 2 1
ITEM MO, PART MUMBER DESCRIPTION QTY.
1 GR2233 LDL 5 PACKER FRAME RIGHT 1
2 GRP33 PACKER ARM BUSH 1 2 F
3 GR734 PACKER ARM BUSH 1 2
4 GR735 PACKER ARM OUTER WASHER 2
5 GM 30-100 M30X100 BOLT 2
6 GM-M30 NYLOC M30 LOCKING NUT 2
7 GM-M30 W M30 PLAIN WASHER 2
g [CMLSPRSCRAPER LDL - SCRAPER TOP 14 |E
0 GM-SPR SCRAPER LDL - SCRAPER BOTIOM »
BOTTOM (HANGER)
10 |GM-90%20UB M12X90 U BOLT 28
d 11 GM-M12 W GM-M12/W 133
' 12 |GM-MI12 NYLOC M12 LOCKING NUT 56
13 |omser 2.5m DL SHOULDzEI;I;IRESS ROLLER ]
14 |GM-UCF 210 50MM FLANGE BEARING 2 P
M1é COUNTERSUNK BOLT
15 |GM 16-60-CSNK CRADE B8 8
16 |GM-MI&W M16 PLAIN WASHER 8
17 |GM-MT6 NYLOC M16 LOCKING NUT 8
18 |eM-MIow M10 PLAIN WASHER 56
19 GM 10-40 M10 040 HEX BOLT 8.8 28
20 |GM-MI10NYLOC M10 LOCKING NUT % o
DETAIL A
NOTE: IF TOOTHED PACKER IS ) B
FITTED USE UCF 212 60MM SCALET:2
FLANGE BEARING
DETAIL B
SCALE1:10
=I=TN[ LDL 5 PACKER
_ ASSEMBLY RIGHT |,
GRANGE MACHINERY A3
BOGGLE LANE, GRA35
HULL. HUT1 4PT.
8 7 6 5 4 3 2 1

aftersales@grangemachinery.co.uk

01482 815711

www.grangemachinery.co.uk

76 |Page


mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

GRA36 — LDL 6 PACKER ASSEMBLY LEFT

8 7 3 5 4 3 2 1
ITEM NO. PART NUMBER DESCRIPTION QY.
1 |GR962 6M LEFT PACKER FRAME 1
2 GR933 PACKER ARM BUSH 1 2 F
3 |GR93a PACKER ARM BUSH 1 2
4 |GRo3s PACKER ARM OUTER WASHER 2
5  |GM 30-100 M30X100 BOLT 2
6§ |GM-M30 NYLOC M30 LOCKING NUT 2
7 |GM-M30W M30 PLAIN WASHER 2
8 |[SMSPRSCRAPER LDL - SCRAPER TOP 15 |F
5 |GM-SPRSCRAPER LDL - SCRAPER BOTIOM s
BOTTOM [HANGER)
10 |GM-90X90UB M12X90 U BOLT 30
11 GM-M12 W GM-M12/W &0
12 [GM-M12 NYLOC M12 LOCKING NUT 60
13 |GMSPR 3M SHOULDER PRESS ROLLER 3M 1
14 |GM-UCF210 50MM FLANGE BEARING 2 P
M16 COUNTERSUNK BOLT
15 |GM 16-60-CSNK DUNTERSUR 8
16 |GM-MI16W M16 PLAIN WASHER 8
17 |GM-M16 NYLOC M16 LOCKING NUT 8
18 |GM-MIOW M10 PLAIN WASHER 40
19 |GM 10-40 M10 040 HEX BOLT 8.8 30
20 |GM-M10 NYLOC M10 LOCKING NUT 30 |~
DETAIL A
SCALE1:2 B
NOTE: IF TOOTHED PACKER IS
FITTED USE UCF212 60MM SEIALE
FLANGE BEARING -
|a;|—!‘.[!:-= LDL 6 PACKER
_ ASSEMBLY LEFT A
GRANGE MACHINERY ™" A3
BOGGLE LANE, GRA36
HULL. HUT1 4PT, —
8 7 3 5 4 3 2 1

77| Page

aftersales@grangemachinery.co.uk
01482 815711
www.grangemachinery.co.uk



mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

GRA37 — LDL 6 PACKER ASSEMBLY RIGHT

8 7 [

8 7 6

aftersales@grangemachinery.co.uk
01482 815711
www.grangemachinery.co.uk

NOTE:
IF TOOTHED PACKER ROLLER IS FITTED, USE UCF212 {60MM FLANGE BEARING).

3 2 1
ITEM NO. PART NUMBER DESCRIPTION QrTy.
] GR961 6M RIGHT PACKER FRAME 1
GR933 PACKER ARM BUSH 1 2 |F
GR934 PACKER ARM BUSH 1 2
GR935 PACKER ARM OUTER WASHER 2
GM 30-100 M30X100 BOLT 2
GM-M30 NYLOC M30 LOCKING NUT 2
GM-M30 W M30 PLAIN WASHER 2
%‘;‘SPR SCRAPER LDL - SCRAPER TOP 15 |F
GM-SPR SCRAPER LDL - SCRAPER BOTIOM s
BOTTOM [(HANGER)
GM-90X90UB M12X90 U BOLT 30
GM-MI2 W GM-MI12/W 60
GM-M12 NYLOC M12 LOCKING NUT 60
GM-SPR 3M SHOULDER PRESS ROLLER 3M 1
GM -UCF 210 50MM FLANGE BEARING 2 |P
GM 16-60-CSNK M16 COUNTERSUNK BOLT 8
GM-M16 W M16 PLAIN WASHER 8
GM-M16 NYLOC M16 LOCKING NUT 8
GM-MIOW M10 PLAIN WASHER 60
GM 10-40 M10 040 HEX BOLT 8.8 30
GM-M10 NYLOC M10 LOCKING NUT 30 |
DETAIL A 8
SCALE | :2
DETAIL B
SCALE 1 :8
=AaN = = LDL 6 PACKER
ASSEMBLY RIGHT A

GRANGE MACHINER
BOGGLE LANE,
HULL. HUT1 4PT.

3

0 O,

Y 7 GRA37 #

SCALE!NS0 SHEET | CF

2 1

78 |Page


mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

aftersales@grangemachinery.co.uk

01482 815711
www.grangemachinery.co.uk

GRA38 — STANDARD AR HD LEG ASSEMBLY

6 S

OTHER POINTS ARE AVAILABLE:-
NTp - NARROW 40MM WING EACH SIDE.
WTp - WIDE 80MM WING EACH SIDE.

4 3 2 1
ITEM MO, PART MUMBER DESCRIFTION QTY.
1 GM-ARLBHD AR LEG BOTTOM 1
2 GM - STP GRANGE STANDARD POINT 1
/ 3 GM-M20 W M20 PLAIN WASHER 2
4 GM-M20 NYLOC M20 NYLOCK NUT 8.8 1
5 GIM 20-90 M20 X 90 HEX 8.8 1
6 GM-ARBP DIA 22 X 76 TABBED PIN 1
7 GM-ARTP DIA 22 X 104 TABBED FIN 1
8 GM-ARLTHD AUTO RESET LEG TOP 1
9 GIM-TB262030 20%26X30 SPRING TENSION BUSH 2
10 |GM-MI10NYLOC M10 LOCKING NUT 3
11 GIM 10-40 M10 040 HEX BOLT 8.8 3
12 |GM-MIOW M10 PLAIN WASHER 4
13 |GM-AR22 GM - AUTO RESET CYLINDER 1
14 |GM-M14W M14 PLAIN WASHER 2
15 |GM-M14NYLOC M14 NYLOC NUT 1
16 |GM 1470 M14 X 70 HEX 1
H -i-! 1! £]= STANDARD AR HD
GRANGE MACHINERY ™™ A3

BOGGLE LANE,
HULL. HUTT 4PT.

3

GRA38

1

=

79| Page


mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

aftersales@grangemachinery.co.uk
01482 815711
www.grangemachinery.co.uk

~

OC)C)CJGO%

/

GRA39 - 2022 SHEAR BOLT LEG

6 5

OTHER PQINTS AVAILABLE:-

NTp - NARROW 40MM WING EACH SIDE.
WTp - WIDE 80MM WING EITHER SIDE.

.

N

3 2 1
ITEM NO, PART MUMBER DESCRIPTION QTY.
1 GM-LT 5B LEG UPPER 1
2 GM-PB PIVOT BOLT 1
3 GM-5B SHEAR BOLT 1
4 GM-LBHF 3B LEG LOWER 1
5 GM-M20 NYLOC M20 NYLOCK NUT 8.8 1
6 GM-M16 NYLOC M16 LOCKING NUT 1
7 GM - §TP GRANGE STANDARD POINT 1
8 GM-M20 W M20 PLAIN WASHER 2
? GM-MT16W M16 PLAIN WASHER 2
10 GM 10-40 MI10 040 HEX BOLT 8.8 1
11 GM-M10 NYLOC M10 LOCKING NUT 1

GRANGE MACHINERY
BOGGLE LAME,
HULL. HUTT 4PT.

3

LEG

GRA39

72022 SHEAR BOLT

A3

A

80| Page


mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

F
&
|
|
|
E ||
\r__
|
|
DL
I
D
C
B
A

aftersales@grangemachinery.co.uk
01482 815711
www.grangemachinery.co.uk

GRA40-2023 AR DK LEG

[ 5

OTHER POINTS ARE AVAILABLE:-

NTp - NARROW 40MM WING EACH SIDE.
WTp - WIDE 80MM WING EACH SIDE.

1 3 ) 1
ITEM NO. PART MUMBER DESCRIPTION QY.

1 GM ARLT DK 2022 AR LEG TOP 1

2 GM ARLE DK AR LEG BOTTOM 2022 1

3 GM-TB2462030 20X26X30 SPRING TENSION BUSH 2

4 GM-MZ20 W M20 PLAIM WASHER 2

5 GM-MZ20 NYLOC M20 NYLOCK MUT 8.8 1

& GM 20-70 M20 X 90 HEX 8.8 1

7 GM-ARZ22 GM - AUTO RESET CYLINDER 1

a8 GM-ARTP DIA 22 X 104 TABBED PIN 1

9 GM-ARBP DIA 22 X 76 TABBED PIN 1

10 GM-MT10W M10 PLAIN WASHER 4

11 GM-M10 NYLOC MI10 LOCKING NUT 3

12 M 10-40 M1004£0 HEX BOLT 8.8 3

13 &M - STP GRAMGE STANDARD POINT 1

3

GRA40

2 1

2023 AR DK LEG

GRANGE MACHINERY
BOGGLE LANE,
HULL, HUTT 4PT.,

A3

8l|Page


mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

aftersales@grangemachinery.co.uk
01482 815711
www.grangemachinery.co.uk

~,

N
4

6

GRA41 - LDL ACCESS PLATFORM KIT

5

4 3 2 1
TEM GRANGE PART NUMBER DESCR

MO ESCRIPTION QY.

1 GM-LDL RELB LDL REAR LIGHT BAR 1

2 GM-LDL M/STEP LDL MIDDLE STEP 1

3 GM-ACCESS PLATFORM LDL TOP PLATFORM 1

GM-LDL HRAIL R LDL HAND RAIL RIGHT 1

GM-LDL HRAIL L LDL HAND RAIL LEFT 1

CGRANGE LDL ACCESS
GM-LDL APSB PLATFORM BOTTOM PIVOT STEP 2
BUSH

GM-LDL F/STEP LDL PIVOTING STEP 1

GM-LDL B/STEP LDL BOTTOM STEP 1

GM-MI12ZW M12 PLAIN WASHER 10
GM-M12 NYLOC M12 NYLOC NUT 10
GM-12-40 M12 X 40 BOLT 10

GM-MI0W M10 PLAIN WASHER 8

GM - M10 NYLOC M10 NYLOC NUT 8

GM-10-30 M10 X 30 BOLT 8

GM-004 LINCH PIN 45MM X 10MM 2

GM -LDL RL LDL REAR LIGHT 2

GM-LDL WT LDL WARNING TRIANGLE 2

@ LATFORM K
GRANGE MACHINERY | ™™
BOOGLE LANE, GRAA41

HULL. HUTT 4FPT.

4 3

Ad

™

82|Page


mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

aftersales@grangemachinery.co.uk
01482 815711
www.grangemachinery.co.uk

GRA42 — LDL SEEDER MOUNTING BRACKETRY

4

5

4 3 2 1
ITEM MO, GRANGE PART NUMBER DESCRIPTION QTY.
LDL STOCKS SEEDER MOUNTING
1 GM-STOCKS M/BRKT BOX STOCKS SEEDER MOUN ]
STOCKS SEEDER MOUNTING
2 GM-STOCKS M/BRKT BP BRACKET BASE PLATES (FOLDED) | 2
LDL STOCKS SEEDER MOUNTING
3 GM-LDL STOCKS M/BRKT U BRCKET (UNDER BRACKET 2
FOLDED)
4 GM-M10 W M10 WASHER 8
5 GM-M10 NYLOC MI0 NYLOC NUT P
6 GM-10-70 M10 X 70 BOLT P
7 GM-M12 W M12 WASHER 10
8 GM-M12 NYLOC M12 NYLOC NUT 4
5 GM-12-220 M12 X 220 BOLT z
- - ' LDL SEEDER MOUNTING

GRANGE MACHINERY
BOOGLE LANE,
HULL. HUTT 4PT.

4 3

SCALENLI

BRACKETRY

GRA42

:

A3

83| Page


mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

GRA43 — SINGLE SEEDER OUTLET

8 7 & 5 4 3 2 1
ITEM NO. GRANGE PART NUMBER DESCRIPTION GITY.
F F
SINGLE SEED OUTLET BRACKET
! GM-SO BKT [SOMM OPENING) INCL. FIXINGS | !
2 GM-M8 W M8 WASHER 4
3 GM-M8 NYLOC NUT M8 NYLOC NUT 2
4 GM-8-120 M8 X 120 BOLT 2
E E

A

D -y 1 D
N

C C
S

B B

=1 SINGLE SEEDER
. OUTLET N
osatae | GRA43 &
HULL. HUTT 4PT. P p——
8 7 [ 5 4 3 2 1

84 |Page
aftersales@grangemachinery.co.uk
01482 815711
www.grangemachinery.co.uk



mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

GRA44 — TWIN SEEDER OUTLET

8 7 & 5 4 3 2 1
ITEM NO. GRANGE PART NUMBER DESCRIPTION QTY.
F TWIN SEED OUTLET BRACKET
1 GM-SO TWIN BKT [90MM OPENING) INC FIXINGS 1
2 GM-M8 W M8 WASHER
3 GM-M8 NYLOC M8 NYLOC NUT
4 GM-8-120 M8 X 120 BOLT
E
D
_|/_'|-\I
RN
C
N
B
=T=TN[5JS  TWIN SEEDER
A GRAN |  OUTLET
GRANGE MACHINERY ™™
BOOGLE LANE, GRA44

aftersales@grangemachinery.co.uk
01482 815711
www.grangemachinery.co.uk

HULL. HUTT 4PT.

3

I

A3

85| Page


mailto:aftersales@grangemachinery.co.uk
http://www.grangemachinery.co.uk/

